CHASSIS

D




FUEL LINE

Q ty
Key No Parts No Parts Name PP Z Application [Description| Remarks | ‘ '
1~9 11021 0101 0C2 |TANK ASSY 111 210D:50593~ ‘ )’ .
210:10238~
2500:50973~
250 10855~
................................... D e |[TANK ASSY B L 1020 0101 0CT
(@] TANK ASSY 111 A 1021 0101 0CO
1 X TANK  fuel 1 1
1a~9 1021 0102 0C2 [TANK ASSY 1 1 210D:50593~ For P/S
210:10238~
................................................................................................................................................................................................... 2500:50973~ | e
250 10855~
O TANK ASSY 1 1 B 1021 0102 0C1
O TANK ASSY 1 1 A 1021 0102 0CO
1a X TANK fuel 111
..... 2,3 [10210113000 [FUELUNIT Ll
3 | 1174 0118 110 [PACKING 1 1
4 |67403-10200 |CAP fuel tank 11 1
5 |67403-00300 PACKING 1 1
6 |67403-00500 STRAINER 1 1
........... 7 |a7a03214200 fPLUG gy
8 |1135 0104 200 |WASHER,seal 1 1
9 |H242 0104 010 |[SCREW,w/washer 5| 6 M4X10
10 (1984 0113 0C2 |BRACKET,tank 1 e 210D:50469~
210 -10222~
................................... Q... |BRACKET tank . e | B Jatonsote2~ 1 l19s4 011301
210 10111~
1984 0151 0CO [BRACKET,tanl 1 o D
1984 0113 0C2 |BRACKET tank o 1 250D:50723~ (| .
250 -10822~
TR Q... BRACKET 180K b UL A N N B Joso:50312> | ... 19840113 0C1
250 -10146~
1984 0113 0CO |BRACKET,tank o 1 D
1984 0114 0C1 |BRACKET, tankl 1] o 210D:50162~ For P/S
210 10111~ For P/S
1984 0152 0CO |BRACKET, tank 1 e D
52

e e T T T e fae—y



FIG.201

FUEL LINE

\
Q ty
Key No Parts No Parts Name Application |Description| Remarks
21PS{25PS
1~9 11021 0101 0C2 |TANK ASSY 111 210D 50593~ ‘
210 10238~
250D 50973~
250 10855~
0 TANK ASSY 111 1021 0101 OC1
@) TANK ASSY 11 1 1021 0101 0CO
1 X TANK, fuel 111
1a~9 |1021 0102 0C2 |TANK ASSY 11 1 210D 50593 ~ For P/S
210 10238~
250D 50973~
250 10855~
O TANK ASSY 1 1 1021 0102 0C1
0 TANK ASSY 111 1021 0102 0CO
1a X TANK fuel 111
2,3 1021 0113 000 |FUEL UNIT 111
3 [1174 0118 110 [PACKING 11 1
4 167403-10200 |CAP fuel tank 11 1
5 |67403-00300 |PACKING 11 1
6 |67403-00500 |STRAINER 111
7 12740 3214 200 [PLUG 11 1
8 [1135 0104 200 |WASHER,seal 11 1
9 |H242 0104 010 |SCREW,w/washer 51 5 M4X10
10 |1984 0113 0C2 |BRACKET,tank 11 e 210D 50469 ~
210 10222~
@) BRACKET tank 210D 50162~ 1984 0113 0C1
210 10111~
1984 0151 0CO |BRACKET,tanl 1 o
1984 0113 0C2 |BRACKET,tank o 1 250D 50723~ Q
250 10822~
O BRACKET,tank o| 1 250D 50312~ 1984 0113 0C1
250 10146~
1984 0113 0CO |BRACKET,tank o 1
1984 0114 0C1 |BRACKET,tankl 11 o 210D 50162~ For P/S
210 10111~ For P/S
1984 0152 0CO [BRACKET,tank 11 e




FIG.201

FUEL LINE

Q' t
Key No Parts No Parts Name ! Application |Description| Remarks
21P§|25PS
‘ } D 1984 0114 0C1 |[BRACKET,tank o 1 250D 50312~ For P/S
250 10146~ For P/S
1984 0114 0CO |BRACKET,tank e 1
1984 0153 0C2 |[BRACKET,tank e| 1 250D 51033~ For England
0] BRACKET,tank o 1 250D 50723~ 1984 0153 0C1
0 BRACKET,tank o 1 . 1984 0153 0CO
11 11021 0114 001 |CUSHION,rubber 41 4 210050257 ~
210 10166~
250D 50362~
250 10286~
1021 0114 000 |CUSHION,rubber 2] 2
12 |A303 0110 001 [NUT 41 4 M10
13,14 | 1984 0115 001 |FUEL PIPE 111 210D 50162~
210 10111~
250D 50312~
250 10146~
0] FUEL PIPE 111 1984 0115 000
13 11984 0115 110 |HOSE,rubber 111 210D 50162~
210 10111~
250D 50312~
250 10146~
O HOSE, rubber 111 1994 0104 110
14 |67303-02313 |CLAMP 111
15 |H154 0108 020 |BOLT,w/washer 4| 4 M8X20
H154 0108 020 |BOLT,w/washer 2| 2 M8X20 For P/S
16 | 1984 0116 000 |PIPE, fuel 1 e 210D 50162~
210 10111~
’ 0 PIPE,fuel 0 1984 0118 000
1984 0154 000 |PIPE, fuel 1 250D 50312~
250 10146~
@] PIPE, fuel o| 1 1984 0116 000
17 |F155 0110 020 |BOLT,w/washer 2| 2 M10X20
18 [0050 3112 506 |CLAMP,hose 3] 3
19 (1984 0117 000 [CUSHION e 1
53



FIG.201

FUEL LINE

Q’t
Key No Parts No Parts Name Y 2 Application |Descriptionj Remarks
21PS|25PS|
20 [1984 0155 0CO |PLATE 11 e 210D 50162~ Added
210 10111~ Added
21 |0050 2110 083 |CLAMP 1 1 210D 50162~ Added
210 10111~ Added
250D 50312~ Added
250 10146~ Added
22 |H154 0108 016 |BOLT,w/washer 1 1 210D 50162~ M8X16 Added
210 10111~ M8X 16 Added
250D 50312~ M8X 16 Added
250 10146~ M8X 16 Added




FIG.202

MUFFLER (210D,210)

4 7
\(7’) s
5 —4&
g —
)
9
3
Q ty
Key No Parts No Parts Name wwolwo 2 Application |Description| Remarks
1021 0301 OK2 [MUFFLER ASSY. 111 210D:50162~
210:10111~
0 MUFFLER ASSY. 111 B 1021 0301 OK1
0 MUFFLER ASSY. 111 A 1021 0301 OKO
.75 11021 0302 OK1 |IMUFFLER ASSY. SRR N S S N 210050162~ |l
210:10111~
@] MUFFLER ASSY. 1] 1 B 1021 0202 0KO
1 11021 0311 OK1 |MUFFLER 1 1 210D:50162~
210:10111~
................................... Qe fMUFFLER e Joooed Bl 10200311 0KO
2 [1021 0312 OKO [COVER BODY 1] 1
3 |69502-00800 |SCREW 4| 4
4 |69502-00900 |WASHER 3] 3
5 |69502-01000 |SCREW 3|3
........... 6_|1021 0313 0K2 |COVER tail pipe SR N L S N N N A A S
(0] COVER,tail pipe 111 A 1021 0313 OK1
7 [1021 0315 OK1 [COVER,front 1] 1
0 COVER,front 111 A 1021 0315 0KO
8 |1021 0321 OK1 |COVER,rear 111
................................... O |COVER TEAE e L Lo LA L 1020 0320 0k0
9 |69502-00800 |SCREW 41 4




FIG.203

6,1 5i

MUFFLER (250D, 250)

8,17

Q' ty
Key No Parts No Parts Name awblowo 2 Application |Description) Remarks
1~9 1021 0301 OKO |MUFFLER ASSY 111 250D.~50181 Deleted
250 ~10090 Deleted
1~ | 1984 0302 OK1 |MUFFLER ASSY 111 250D 50312~
250 10146~
0 MUFFLER ASSY 1] 1 A {2500 50182~ 1984 0302 OKO
250 10091~ 1984 0302 OKO
0O MUFFLER ASSY 111 B 1021 0302 OKO
1 1984 0311 OK1 |MUFFLER 111 250D 50312~
250 10146~
O MUFFLER 111 B |250D 50182~ 1984 0311 OKO
250 10091~ 1984 0311 OKO
O MUFFLER 111 B 1021 0311 OKO
2 (1021 0312 0KO |COVER BODY 111
3 [69502-00800 |SCREW 41 4
4 |69502-00900 |WASHER 31 3
5 |69502-01000 |SCREW 3| 3
6 [1021 0313 0K2 |COVER,tail pipe 111
0O COVERtail pipe 111 A 1021 0313 OK1
7 |1021 0315 0OK1 |COVER,front 11 1
................................... O ACOVERfront e L L LA i 10210315 0KO
8 |1021 0321 OK1 |COVER,rear 111
0] COVER,rear 11 1 A 1021 0301 0KO
9 |69502-00800 |SCREW 41 4
10~14 1984 0303 0K1 MUFFLE ASSY 1 1 Central Europe
101984 0312 OKT [MUFFLER o o L L) Central Europe
11 1021 0312 OKO COVER,bOdy 1 1 Central Europe
12 69502-00800 SCREW,machine 4 4 Central Europe
13 69502-00900 WASHER,pIain 3 3 Central Europe
14 69502—01000 SCREW,machine 3 3 Central Europe
.15 11984 0313 OKO |COVERtail pipe L L Central Europe
16 1021 0315 OK1 COVER,fI’Oﬂt 1 1 Central Europe
17 1021 0321 0K1 COVER,rear 1 1 Central Europe
18 |69502-00800 |SCREW,machine 41 4 Central Europe
56

)

R RERRRBRRRRERRCRRRRCRERRNRII I ™=



RADIATOR

FIG.204

Q-
Key No Parts No Parts Name Ly 2 Application |Description] Remarks
P 21PS[25PS
<" ’ 1~5 11021 0411 000 |[RADIATOR ASSY 1 °
1984 0411 000 |RADIATOR ASSY ol 1
1 X RIDIATOR 111
2 |69401-00812 |CAP 111
............. 3.167401-00112 |PPEvinyl oo Ll I AR N S
4 |69501-06512 |SHROUD,fan 11 o
68401-01412 |SHROUD,fan ol 1
H114 0108 016 |BOLT,w/washer 4| 4 M8X 16
1021 0413 000 [CUSHION 111
1982 0035 000 |PIPE,water o L ] 02320 Lo
68401-02101 PIPE,water o 1
1982 0035 120 |PIPE 11 o
68401-02112 |PIPE ol 1
8 [69501-06612 |PIPE 111 (=120
9 169501-06613 |CLAMP 2| 2

10 |1021 0417 000 |PLATE 2| 2
11 |1984 0413 0CO |NET,radiator 11
12 | 1984 0451 0CO |BRACKET 1] o

o 1

1984 0412 0C1 |BRACKET 250D:50198~
..................................................................................................................................................................................................................... 250 :10890> L e
O BRACKET of 1 B 1984 0412 0CO
13 |H154 0108 020 |BOLT,w/washer 3 3 M8X20
14 |69501-06300 |HOSE,upper 1] o
1994 0412 000 |HOSE,upper o 1
.15 |69501-06400 |HOSEdower o Laloel o fo
68401-01700 HOSE,lower °o|
16 |69501-07045 |CLIP,hose 2| 2 210D:50162~
( ’ 210 10111~
: 250D:50312~
..................................................................................................................................................................................................................... 250 10148 e
0] CLIP,hose 2| 2 B 69501-07048
17 |0050 1100 430 |BAND,hose 2| 2
18 | 1174 0415 000 |JOINT,water 111
19 |67401-00113 COCK,water 1 1
20 |67401-00114 GASKET 111

57




FIG.204 RADIATOR

€ )
Key No Parts No Parts Name Gy 2 Application |Description| Remarks
21PS[25PS| -

21 [67303-02313 CLAMP 1 1 Q ] (
22 | 1174 2673 000 [CUSHION A 1 1
23 |H154 0108 025 |BOLT,w/washer 41 4 M8X25
24 1984 0414 000 |CUSHION 1 1
25 | 1191 2638 000 |CUSHION 1 1
26 |A140 0600 820 |BOLT,wing 2| 2 M8X20
27 |A360 0100 802 |WASHER,spring 2| 2 M8
28 [0350 0140 818 |WASHER 2] 2 M8




FIG.205 AIR CLEANER

210D:~501l6l
210:~10l10

250D0:~50311
250:~10145
e
Remarks K Q ty N -
ey No Parts No Parts Name Z Application |Description| Remarks
- 21PS|25PS|
1~8 [1984 0511 000 |AIR CREANER 1] 1
1 X CASE 1)1
2,3 |1980 0062 120 |ELEMENT KIT 111
2 X ELEMENT ASSY 1] 1
................................. 3 ¥ |WASHERseal 1)
4 169508-06113 |[NUT,wing 111
5 [69508-06115 |PLATE 1] 1
6 |69508-06116 |PACKING 1] 1
7 (1996 0061 130 [DUST PAN ASST 111
................................ 8 119800062 110 \MARK bl
9 [1021 0516 OC1 |[BRACKET 1] 1 210D:50012~
210 -10011~
2500:50112~
250 :10061~
-------------------------------------- 0 IBRACKET oo L o B 1021 0518 0CO
10 |1021 0517 0CO |SUPPORT 1 1
11 1021 0518 000 [BOLT 1 1
12 | 1021 0519 000 |CUSHION 2 2
13 |F154 0108 020 |BOLT,w/washer 2| 2 M8X20
.................... 14~17 (1996 0061 140 1] 1
14 11996 0061 150
15 |1996 0061 160
16 | 1996 0061 170
17 11996 0061 180
.18 | 11740512 000
19 1984 0513 000 |HOSE,lower air of 1
) HOSE lower air o| 1 A 1984 0511 000
. 19a | 1984 0514 000 |HOSE, lower air 1] o
0O HOSE,lower air 1] o A 1984 0513 000
...................... 20 |69501-07065 [CLPhose o l3)g |
21 |69501-07055 |CLIP,hose 1 1
22 |0350 0141 022 |WASHER 1] 1 M10
23 |A360 0101 002 |WASHER,spring 1 1 M10
23a (0] E-RING 111 A 49 0742 0100 900
59

B



19

FIG.206

AIR CLEANER (For MIDDLE EAST)

a
Key No Parts No Parts Name L b Z Application |Description| Remarks
1~9 1984 0519 001 |AIR CLEANER 1
1 X CASE 1
2 [1984 0519 160 [CAP ASSY 1
3 1984 0519 190 |OIL PAN ASSY 1
4 11984 0519 230 |DUMPER ASSY i
5,6 |1984 0519 180 |ELEMENT KIT i
6 |1984 0519 220 |C-PACKING 1
7 11984 0519 170 |MARK 1
8 [A330 0100 800 [NUT,wing 1 M8
9 |A360 0100 802 |WASHER,spring 1 M8
10 | 1021 0519 000 |CUSHION 4
11 11994 0517 000 |HOSE,air 1
12 | 1984 0516 000 |HOSE,air 1
13 |69501-07055 |CLIP,hose 1
14 1984 0518 OTO |BRACKET 1
15 |69501-07065 |CLIP,hose 3
16 | 1984 0517 OTO |PLATE 1
17 11984 0521 OTO |SUPPORT 2
18 [H155 0110 030 |BOLT,w/washer 2 M10
.19 |H154 0108 020 |BOLT w/washer  _..l. 8 O Y I O O 1.2 T AR
20 |A301 0108 001 |NUT 1 w |
21 |A360 0100 802 |WASHER 1 M8
22 | 0350 0140 818 |WASHER 1 M8
60




—_—

emarks

——

FIG.301

BONNET (1/4)

Q ty

Key No Parts No Parts Name wwolown 2 Application |Description| Remarks
1 11984 2613 0G1 [COVER L.H,stay 1] 1 210D:50012~
210 :10011~
250D:50182~
250 :10091~
................................... O \COVER LH,stay o VL B 1984 2613 0G0
2 1021 2618 0G2 |COVER R.H,stay 111 210D:50012~
210 *10011~
250D:50182~
250 :10091~
............... Q. |COVER R.H,stay o L Bl ]1021 2618 061
3 [1021 2642 OTO |[COVER L.H,body 111
4 (1021 2643 OTO [COVER R.H,body 11
5 (1021 2644 0GO [COVER,body rear 11
6 |1021 2671 000 |BAND,rubber 2| 2
AAAAAAAAAAA 7.|1174 2652 000 |CUSHION I3 0 O T T I WY A A
8 |3733 0784 000 |RUBBER 1] 1 210D:50593~ Added
210 *10238~ Added
250D:50973~ Added
250 ~10855~ Added
........... 9 |11742655 001 [BRACKET o obalal Lol
10 |A140 0600 820 |BOLT,wing 2| 2 M8X20
11 [A360 0100 802 |WASHER,spring 2| 2 M8
12 | 1021 2676 000 |CUSHION A 2| 2
13 |1021 2677 000 |CUSHION B 2| 2
........ 14| 1176 3542 000 |BAND,rubber e L
0 BAND, rubber 20 2 A 1021 2673 000
15 |H154 0108 016 |BOLT,w/washer 301 30 M8X16
16 |0350 0140 818 |WASHER 4| 4 M8

61




FIG.302

BONNET (2/4)

Q ty

Key No Parts No Parts Name awblown 2 Application |Description| Remarks
1 11021 2611 0GO [HOOD,bonnet 111
2 1174 2621 002 |HINGE,bonnet 111
3 |H154 0108 016 |BOLT,w/washer 25| 25 M8X 16
4 1174 2636 000 [LEVER,hook 11 1
5 | 1174 2648 000 |SPRING 111
6 (0562 0106 020 |PIN,clevis 111 $6X20
7 |0521 0106 000 [PIN,snap 2| 2 96
8 |1984 2614 0G1 |[COVER L.H,upper 111
0 COVER L.H,upper 11 A 1984 2614 0GO
9 |1984 2615 0G1 [COVER R.H,upper 111
0] COVER R.H,upper 1] 1 A 1984 2615 0GO
10 [1021 2663 0CO |BRACKET 111
11 1021 2619 0CO |BRACKET,bonnet 111
12 | 1174 2653 000 |CUSHION 41 4
13 [F301 0108 001 |NUT, flange 4| 4 M8
14 11174 2651 000 |ROD,stopper 111
15 [1174 2654 000 |CLIP 111
16 1021 2615 OTO |COVER,intake 11 1
16a | 1984 2663 0CO |COVER,intake 1] o For Middle East
.17..11021 2641 060 |BODY panel bl
18 [1021 2648 0CO |COVER 11 1
19 |08452-20000 |GROMMET 111
20 [1174 2674 000 |CUSHION B 2| 2
21 (1019 2519 101 |PIPE 20 2
62




FIG.303

BONNET (3/4)

Q ty
Key No Parts No Parts Name awolzwo 2 Application |Description|] Remarks
JI ) 1 11021 2622 0G1 |GRILLE 111
0 GRILLE 111 A 1021 2622 0GO
2 | 1021 2669 ONO |SCREEN B,grille 11
3 |1984 2662 0GO [BRACKET B 111 210D:50772~
................................................................................................................................................................................................................. 210210299 L e
250D:51173~
250 10895~
1021 2679 0CO |BRACKET 111 D
4 11174 2631 0C1 |[BRACKET D L.H 1] 1
........... 5 |117426320C1 BRACKETDRH  |qp | [ | |
6 |1021 2623 ONO [SCREEN A, grille 111
7 1174 0217 001 |GROMMET 6| 6
O GROMMET 6| 6 A 1174 0217 000
8 |0350 0130 613 |WASHER 6| 6 M6
AAAAAAAAAAA 9 |A3000106002 |NUT o helel | e
10 1021 2664 0G4 |COVER L.H,side 1] 1 210D:50132~
210 110091~
250D:50312~
250 -10146~
................................. Q..o \COVER LiHside b L o B o 1021 2664 063
11 [1984 2616 0GO |COVER R.H,side 111
12 11021 2612 OTO |COVER L.H,side 111
13 [1021 2613 OT1 |COVER R.H,side 11
O COVER R.H,side 111 A 1021 2613 0T0
14 |1174 2636 000 |LEVERhook oo | alal Lo
15 | 1174 2648 000 |SPRING 41 4
X 16 |[0562 0106 020 |PIN,clevis 4| 4 $6X20
Ql ) 17 |05210106 000 [PIN,snap 4| 4 96
£ 18 [1180 2482 001 |WASHER 6| 6
.19 |H154 0108 016 |BOLT,w/washer e 100100 e 2100:50772~  IM8X16. | ..
210 -10299~ M8X16
250D:51173~ M8X16
250 -10895~ M8X16
H154 0108 016 |BOLT,w/washer 8| 8 D M8X16
20 1021 2626 000 |SCREW,tapping 41 4

el S il



FIG.303 BONNET (3/4)

Key No Parts No Parts Name Z Application |Description| Remarks
4WD [2WD
21 |1984 2661 0G1 |BRACKET A 1] 1 210D 50772~ Added ( ‘
210 10299~ Added
250D 51173~ Added
250 10895~ Added




FIG.304

BONNET (4/4) (For MIDDLE EAST)

' Key No Parts No Parts Name AL i Application |Description| Remarks
( l ’ 1 |H154 0108 016 |BOLT,w/washer 10 M8X16
2 1984 2667 000 |RUBBER,band 2
3 1984 2666 0GO |PLATE 2
4 11984 2671 0TO |COVER L.H 1
5 |1984 2672 0TO |COVER R.H 1
6 |1021 0114 001 |CUSHION 4
7 [F301 0108 001 |NUT,flange’ 2 M8
8 |0350 0160 826 |WASHER 2 M8
9 |0350 0140 818 |WASHER 4 M8
10 |A140 0600 820 |BOLT,wing 4 M8X20
11 |A360 0100 802 |WASHER,spring 4 M8
12 |1174 0217 001 |GROMMET 4
J I
65



FIG.305 SEAT & TOOL BOX

210D:~5077!
210 :~10298
250D:~51172
250 ~ 10894 ~‘. ] I,
20— g/2] 19’{?@/ 13
1 . _—12a
oy
LIVE PT.O ’
12a \\@/\ﬂ
210D:~50642
210 :~10267 g
2500:~51032 27—E f
250 :~ 10874 )
28—
o
67“26 ‘
Q" ty
Key No Parts No Parts Name 2 Application |Description| Remarks
STD |LIVE
(' 9
210D:50499~ )
210 :10222~
250D:50800~
250 :10834~
18 |19843433 0CO |[SEATASSY |l
1 11984 3433 110 |PAN 1] 1
2 1981 2382 120 |PAD ASSY 1 1
3 [1981 2382 150 [COVERING ASSY 1] 1
4 (1974 2351 140 [PIN 2| 2
........... 510350 0151430 |WASHER . odalal b b e
6 (0742 0101 000 |RING 2| 2
7 (1981 2382 130 |TRIM 1] 1
8 |0432 1104 008 |SCREW 6| 6
9 |1984 3402 000 |PLATE 2] 2 210D:~50563 Deleted
................................................................................................................................................................................................................. 210:~10226 |........[Deleted ..
250D:~50898 Deleted
250 -~10848 Deleted
10 | 1984 3403 000 |SPRING 2| 2
11 | 1176 3421 000 |RUBBER,stopper 2| 2
1211984 3431 0CO |BRACKET,seat |- (8 1 O Y N R PO R
12a | 1984 3441 0C2 |BRACKET,seat o 1
1984 3441 0C1 |BRACKET,seat ol 1 210D:50772~
1984 3441 0C1 |BRACKET,seat ° 210 10299~
1984 3441 0C1 |BRACKET,seat o 1 250D:51173~
................................................................................................................................................................................................................... 250 110895~ Lo
0 BRACKET,seat of 1 B 1984 3441 0CO
13 1983 3413 0C1 |BRACKET 111 210D:~50771 Deleted
210 ~10298 Deleted 6 5 ‘
250D:~51172 Deleted
..................................................................................................................................................................................................................... 250210894 e POlEted
14 11981 2374 000 |PIN 1] 1
15 | 1984 3432 000 |BUSHING 2| 2
16 |69509-16000 [BOX,tool 11
17 10521 0110 000 |PIN,snap 111 $10
18 |0350 0151 026 |WASHER 2| 2 M10

—



FIG.305

210D:~50642
210 :~10267
2500:~51032
250 :~10874

12a

¥ &
{25

SEAT & TOOL BOX

2100:~5077I
210 -~10298
2500:~51172
250 :~ 10894

Q-
Key No Parts No Parts Name b Application |Description|] Remarks
STD |LIVE
19 |[F155 0110 025 |BOLT,w/washer 2] 2 210D°~50771 M10X25  |Deleted
210 ~10298 M10X25 Deleted
250D ~51172 M10X25 Deleted
250 ~10894 M10X25 Deleted
20 |H154 0108 020 |BOLT,w/washer 111 M8X20
21 |[F154 0108 020 |BOLT,w/washer 11 1 M8X20
22 |0350 0150 822 |WASHER 111 M8
23 |F301 0108 001 |NUT 20 2 M8
24 |0350 0160 826 |WASHER 20 2 M8
25 |1983 3424 0CO |SPACER B e| 1 210D ~50642 Deleted
210 ~10267 Deleted
250D ~51032 Deleted
250 ~10874 Deleted
26 [1983 3422 0CO |SPACER o 2
0 SPACER o 1 1983 3422 0CO
27 |A055 0110 080 |BOLT o 2 M10X80
28 |A360 0101 002 |WASHER,spring o 2 M10
29 |H155 0110 025 |BOLT,w/washer 41 4
30 (0520 0125 020 |PIN,split 111




FIG.305A SEAT & TOOL BOX

Q ty
Key No Parts No Parts Name P 2 Application [Description| Remarks
210D:~50498
210 :~10221
250D:~50799
250 :~10833
1~5¢ | 1983 3411 0C1 |PAN SEAT ASSY 111
1 11983 3414 130 [PAN ASSY 1 1
2 (1983 3414 110 |PAD ASSY 1 1
3 1983 3411 150 |PROTECTOR 2| 2
4 (1983 3411 130 |COVERING ASSY 111
5 |1983 3411 140 |EYELET 2| 2
5a | 1974 2351 140 |PIN 2| 2
5b | 1974 2351 150 |WASHER 21 2
5¢ |0743 0101 000 |E-RING 2| 2 $10
6 |1984 3402 000 |PLATE 2] 2
7 |1984 3403 000 |SPRING 2| 2
8 |1176 3421 000 |RUBBER,stopper 2] 2
9 |1984 3411 0C3 |BRACKET,seat 1] e 2500.50312~
250 *10146~
1984 3411 0C2 |BRACKET,seat 1 ° D
........... 9a | 1984 3416 OC1 |BRACKET seat . . N2 N I 311711 O NN I
210 *10185~
250D:50492~
250 10310~
1984 3416 0CO |BRACKET,seat o 1 D
,,,,,,,, 1019833413 0C1 |BRACKET . . . . . J 1 N AN PO I
11 11983 3416 000 |PIN 1 1
12 169517-06201 BUSHING 2| 2
13 |69509-16000 BOX,tool 1 1
14 10521 0110 000 |PIN,snap 21 2 910
15 10350 0141022 |WASHER ..ol 7 02 S VO TR Mol
16 |F155 0110 025 |BOLT,w/washer 2| 2 mioxes |
17 |H154 0108 020 |BOLT,w/washer 111 M8X20
18 |F154 0108 020 [BOLT,w/washer 111 M8X20
19 |0350 0150 822 |WASHER 1 1 M8
20 |A301 0108 001 |[NUT 2] 2 M8
68

R R



FIG.305A SEAT & TOOL BOX

Q-
Key No Parts No Parts Name i Application |Description| Remarks
STD |LIVE
21 |0350 0160 826 |WASHER 2] 2 M8
22 | 1983 3424 0CO |SPACER B o 1 210D 50162~
210 10111~
250D 50312~
250 10146~
23 (1983 3422 0CO |SPACER ol 1 210D 50162~ Added
210 10111~ Added
250D 50312~ Added
250 10146~ Added
1983 3422 0CO [SPACER | 2
24 |A055 0110 080 |BOLT o 2 M10X80
25 |A360 0101 002 |WASHER,spring o 2 M10
26 |H155 0110 025 |BOLT,w/washer 41 4 M10X25
69



FIG.306

FENDER

FOR ENGLAND

Q-
Key No Parts No Parts Name Y 2 Application Remarks
STD |LIVE
1 11984 3512 OGO |FENDER L.H 111
2 (1984 3514 0GO |FENDER R.H 111
3 |1983 3518 0G5 [COVER L.H 111 210D 50564 ~
210 10227~
250D 50899~
250 10849~
1983 3518 0G4 |COVER L.H 111 D [2100 50197~
210 10126~
250D 50332~
250 10216~
O COVER L.H 111 B 1983 3518 0G3
4 11983 3521 0G1 [COVER R.H 111 210D 50564~
210 10227~
250D 50899 ~
250 10849~
1983 3521 0GO |COVER R.H 111 D
5 |H154 0108 016 |BOLT,w/washer 10| 10 210D:50564~
210 10227~
250D:50899~
................................................................................................................................................................................................ 250 :10849~ .
H154 0108 016 |BOLT,w/washer IARIA D
6 [1021 3522 0G2 |COVER,center 111 210D:50564~
210 110227~
250D:50899~
.................................................................................................................................................................................................. 250:10849~ .
O COVER,center 111 B 1021 3522 0G1
7 11021 3524 000 |BAND,rubber 111
8 (1983 3524 0GO |COVER,guide 11
9 |F144 0106 012 |BOLT,w/washer 41 4
.10 10350 0140 618 [WASHER o] afal fo e
11 11983 3541 0GO [GUIDE 111 210D:50564~
210 10227~
250D:50899~
250 *10849~
1021 3521 0GO |GUIDE 111 D
70

—



FIG.306

FENDER

FOR ENGLAND

Q ty
‘ Key No Parts No Parts Name R 2 Application [Description| Remarks
18 12 1021 3523 0GO |BRACKET 1)1
13 |H154 0108 025 |BOLT,w/washer 3| 3 M8X25
14 |[H154 0108 020 [BOLT,w/washer 2| 2 M8X20
15 [03476-92000 RAIL,hand 2| 2
16 |[F301 0108 001 |NUT, flange 4| 4 M8
17 1019 2279 000 |REFLECTOR 2 2 Central Europe
18 F300 0106 001 NUT,fIang 2 2 M6 Central Europe
19 (1983 3523 000 [GUIDE 1 1
20 |F144 0106 012 |BOLT,w/washer 2| 2 M6X 12
21 |0350 0140 618 |WASHER,plain 2| 2 M6X 12
22 [A300 0106 001 [NUT 111 210D 50564~ M6 Added
210 10227~ M6 Added
2500 50899~ M6 Added
250D 10849 ~ M6 Added
23 1984 3513 OTO STEF‘,sub 2 2 For England
24 [A052 0110 020 |BOLT 41 4 M10X20  |For England
25 A303 0110 001 |NUT 4 4 M10 For England
26 |F154 0108 020 |BOLT,w/washer 10] 10 210D 50389 ~ M8X20 Added
210 10212~ M8X20 Added
250D 50603~ M8X20 Added
250 10339~ M8X20 Added
27 0350 0160 826 |WASHER 10| 10 210D 50389~ M8 Added
210 10212~ M8 Added
250D 50603~ M8 Added
250 10339~ M8 Added
28 |0350 0140 022 |WASHER 41 4 M10 For England
‘ N 29 A360 0101 002 WASHER,spring 4 4 M10 For England
’ ’ 30 |1983 3542 0GO |BRACKET,guide 11 210D 50564 ~ Added
210 10227~ Added
250D 50899 ~ Added
250 10849~ Added
31 |H154 0108 020 |BOLT,w/washer 11 210D 50564 ~ M8X20  |Added
210 10227~ M8X20 Added
250D 50899~ M8X20 Added
250 10849~ M8X20 Added

71

-



FENDER

FIG.306

FOR ENGLAND

\
° . Q0N
N\, A.,/.//

Remarks

Added
Added
Added
Added

M6X16
M6X16
M6EX16
M6X16

2 Application |Description

210D 50564~
210 10227~

250D 50899~
250 10849~

STD [LIVE

Parts Name

Parts No

H104 0106 016 (BOLT,w/washer

Key No

32

72




FIG.307

STEP

a9
Q-
Key No Parts No Parts Name Ly Application |Description| Remarks
; STD |LIVE
( 'l ) 1 |1021 3514 0T2 |STEP L.H 1] o
1a | 1983 3514 OTO |STEP L.H o 1
2 |1021 3513 OT2 [STEP R.H 111
0 STEP R.H 111 1021 3513 OT1
3 |H155 0110 025 |BOLT,w/washer 41 4 M10X25
4 |H155 0110 020 |BOLT,w/washer 6| 6 M10X20
5 1984 3511 0T3 |COVER L.H,foot 1 1 210D 50012~ Exchangeable to the part
210 10011~ No 1984 2111 003
250D 50182~ 1984 2011 002 with set
250 10091~
1984 3511 O0T2 [COVER L.H, foot 111 250D 50062~
250 10011~
1984 3511 OT1 |COVER L.H, foot 111
6 |1021 3515 OT1 |COVER R.H,foot 111
7 |H154 0108 016 [BOLT,w/washer 4| 4
8 (3783 0053 000 |[WASHER 11 1
9 |A303 0112 001 [NUT 11 1 M12
10 |A360 0101 202 |WASHER,spring 2| 2 M12
11 0350 0151 226 [WASHER 111 M12
12 11021 3525 001 [BAND,rubber 111
13 1021 2673 000 [BAND,rubber 11 1
14 |0350 0151 026 |WASHER 2| 2 210D 50012~ M10 Added
210 10011~ M10 Added
250D 50182~ M10 Added
250 10091~ M10 Added

73



FIG.401 CLUTCH HOUSING & CLUTCH

210D: 50257 ~
210 110166~
250D: 50370~ (
250 : 10278~ [

Q' ty

Key No Parts No Parts Name PO 2 Application |Description| Remarks
1021 1051 OC1 |HOUSING,clutch 1 210D:50257~
210 -10166~
1021 1051 OCO |HOUSING,clutch 1
1984 1011 OC1 |HOUSING,clutch ° 250D:50370~
S0 OSSO WO 28010278~ L
1984 1011 0CO |HOUSING,clutch °
0833 0001 200 |WASHER,seal 2
O WASHER, seal 2 210D:50257~ 1007 1016 000
210 10166~ 1007 1016 000
......................................................................................................................................................... 2500:50370~  |.............|1007 1016 000
250 +10278~ 1007 1016 000
1007 1016 000 |WASHER,seal 111
F154 0108 016 |BOLT,w/washer 41 4 M8X16
F155 0112 040 |BOLT,w/washer 2| 4 M12X40
5 |A052 0112 020 |BOLT 2| 2 M12X20

0 BOLT 2| 2 A [210D:50257~ M12X20  |A112 0112 020
210 *10166~ M12X20  |A112 0112 020
250D:50370~ M12X20 A112 0112 020
250 10278~ M12X20  |A112 0112 020
e A112.0112 020 \BOLT e L Dl | MI2X20 |
6 |F154 0112 035 |BOLT,w/washer 8| 8 M12X35
O BOLT,w/washer | 8 A M12X35  |F2005-12035
7 |A303 0110 001 |NUT 11 1 M10
8 |A303 0112 001 |NUT 21 2 M12
........... 9. |A360 0101002 |WASHERspring p ) b e |
10 |A360 0101 202 |WASHER,spring 21 2 M12
11 |0540 1010 018 |PIN,dowel 2| 2 $10X18
12 |2761 3733 000 |CAP 1] 1 ( ‘
13 |F155 0112 035 |BOLT,w/washer 2| o M12X35 ; 4
.14 |A0S5 0112 055 |BOLT w/washer ol 20 MIZX5S | o
14a |A052 0112 030 (BOLT,w/washer ol 2 M12X30
15,16 11983 1101 000 [CLUTCH SET 1 1
15 1021 1110 000 [CLUTCH COVER 111
16 |1983 1120 000 [CLUTCH DISK 1 1
17 |F154 0108 020 |BOLT,w/washer 6| 6 M8X20

|



FIG.401

210D: 50257 ~
210 10166~
2500: 50370~
250 : 10278~

CLUTCH HOUSING & CLUTCH

Q ty
Key No Parts No Parts Name PP p 2 Application |Description| Remarks
I
‘ ) 18 1021 1115 002 [HUB 11 1 210D 50162~
210 10111~
250D 50312~
250 10146~
0 HUB 1] 1 B 1021 1115 001
19 [1021 1116 001 |FORK, release 111
3 20 1021 1117 O0C2 |SHAFT release 11
21 | 1176 1015 000 |BEARING,release 111
| 22 11021 1119 000 [BUSHING 2| 2 210D 50162~
210 10111~
250D 50312~
250 10146~
O BUSHING 2| 2 B 05605-02215
23 |F2855-06035 PIN,clevis 111 $6X35
24 |0350 0130 613 |WASHER 111 M6
25 (0520 0116 012 |PIN,split 111 61 6X12
26 |0830 0110 170 |O-RING 2| 2 917




FIG.402

LIVE RT.O

TRANSMISSION HOUSING

17 18 2a
Q" 1y ) )
Key No Parts No Parts Name awolown 2 Application |Description| Remarks
1 11021 1211 0CO [HOUSING 111
2 1983 1221 OC1 |HOUSING DIFE. 11 1
2a | 1983 1266 0CO [HOUSING DIFF. 111 For Live PTO
3 |F154 0112 035 |BOLT,w/washer 8| 8 M12X35
4 10540 1010 018 |PIN,dowel 2| 2 |e10x18
5 11021 1289 002 |PLATE 111
O PLATE 11 A 1021 1289 001
5a [ 1983 1274 002 [HOLDER,bearing 111 For Live P T O
6 | 1015 0203 000 [CAP,rubber 11 2
7 |A600 0201 000 |PLUG 31 3 PT=3/8
8 |1021 1259 000 |CAP,rubber 21 2
9 | 1174 1282 000 |CAP,rubber 21 2
10 |A040 0114 020 |BOLT 4| 4 M14X20
11 |A360 0101 402 |WASHER,spring 41 4 M14
12 | 1983 1245 0C1 |COVER P.T.O 111
0 COVER P.T.O 111 A 1983 1245 0CO
12a | 1984 1226 0CO |COVER P.T.O 1 e Deleted
13 |05534-12000 |PLUG 6| 6
14 | 1142 1607 000 |CAP,rubber ol 1
.15 |F154 0108 020 |BOLT w/washer . oo 22 ) MBX20 L
15a [F154 0108 025 2 2 M8X25 For Live P.T.O
16 |F154 0108 035 |BOLT,w/washer 2| 2 M8X35 For Live P.T.0
17 |A601 0101 000 |PLUG 2| 2 For Live P.T.0
18 |0830 1100 080 |O-RING 2 2 8 for Live P.T.O0
.19 (1984 1227 000 |CAPshield ] el Doeted
20 [A140 0600 812 |BOLT,wing 2| » M8X12 Deleted
21 [A360 0100 802 |WASHER,spring 2| o M8 Deleted




FIG.403 DRIVE & COUNTER SHAFT

N 1 . l
| i 1 a v _ '
Key No| Parts No } Parts Name : = oy | ! ZI Application gDa;cdplion Remarks
i f I W ‘;:\,\_I | 2|
B e L ' 3 T ‘ ! 7
“ ’ 1 11983 1211 000 |SHAFT dirve IR h 1 | \
2 11021 1223 000 {HOLDER, bearing el b o { .
3 [F154 0108 020 !BOLT.w/washer L 4| 4| : : :.:f:r';'r: '
4 “\)/7’0 0130 205 ‘*s:.\am Pt ; ‘ | ‘- i ‘
| 0 | BEARING NI | ‘ 1135 1314 600
5 (0830 0100 250 [QO-RING ! { l - ‘
6 ': 1021 1224 Q00 |BUSHING ; .
‘ | 0840 | f' AORIR ‘
3 I ! ; ] ’ ﬁ:‘/}')'
38 I 1
: ' ) \ | \ | ! ;,:.’:'/
- L | ]
7 | < | . | !
a Pl i } | ‘
15 : , | P '
16 IR |
7 | b f
17 | | :
18 J‘ ! |
19 I ‘o } !
20 I
21 .
22 ! ' } ‘ :u”z i?));\/
2000 950330~
250 10298~
; 1021 1226 000 |RETAINER 1 1 D
| ’ 23 [0741 0106 200 [RING,snap 2| 2 $62
24 0750 0060 070 [BEARING 1 1 6007
25 |1983 1212 000 |SHAFT 1 1 For STD
25a | 1983 1267 000 |SHAFT 1 1 For tive P T O
25b | 1021 1215 000 |SHAFT 1 1 For S/L
26 | 0740 0103 500 |RING,snap 111 $35
27 |0730 0004 202 |LINER AR| AR t=0 2
0730 0004 204 |LINER AR| AR =04

77

_




FIG.403 DRIVE & COUNTER SHAFT

For LIVEP.T.O ,S/L

N 7
32\»7 ‘ 4 l' I' 253
! %\ )= &
\\ ) @/ 256
15
30
Q' ty
Key No Parts No Parts Name awb 2w 2 Application [Description] Remarks
|
0730 0004 206 |[LINER AR| AR 1=06 \ (] ‘

28 |0731 0002 516 [LINER 1 1 t=16
29 | 0750 0562 054 |BEARING 111 6205DD
30 |68226-03500 RING 41 4
31 |68226-03600 PIECE 6| 6
32 [68226-03700 SPRING 41 4
33 [0730 0004 216 |LINER 1 1 t=16




FIG.404

—

250 ~

2100:~50256

10165

21
2500:~50389

|ozs\3‘7."j\ @

MAIN SHAFT

Q-
Key No Parts No Parts Name b Application |Description| Remarks
STD |S/L
1 11022 1214 000 |SHAFT 111
0] SHAFT 111 1983 1213 001
1a [ 1022 1222 000 |[SHAFT L
2 |0741 0106 200 [RING,snap 2| 2 $62
3 |0750 0263 050 |BEARING 1 1 6305
4 11983 1214 001 |GEAR 111
5 1021 1233 001 |GEAR 1 1
6 [1021 1235 001 |SPACER 111 210D 50162
210 10111
250D 50312
250 10146
O SPACER 11 1021 1235 000
7 11021 1234 000 |GEAR 1 1
8 |67427-01300 |SPACER 1 1
9 |0750 0262 060 [BEARING 11 1 6206
10 [0730 0006 201 |LINER AR| AR t=0 1
0730 0006 204 (LINER AR| AR 1=04
0730 0006 208 |[LINER AR| AR t=08
11 [0740 0103 000 |RING,snap 11 1 210D ~50256 $30 Deleted
210 ~10165 $30 Deleted
250D ~50389 $30 Deleted
260 ~10297 $30 Deleted
12 | 1021 1237 000 |COLLAR o 1
13 |67427-01200 BEARING,niddle | 2
14 11021 1238 000 |RING,snap e| 2
15 | 1021 1236 000 |GEAR o 1
16 [67326-02402 SPACER L
17 0740 0103 000 |RING,snap ol 1 430




FIG.405 COUNTER P.T.O SHAFT (STD)

{ ] '
Q" ity i )
Key No Parts No Parts Name awolowo 2 Application |Description| Remarks
1 11983 1218 001 [SHAFT 111 ( ll ‘
2 |67426-01500 |COUPLING 111
3 |0740 0102 500 [RING,snap 21 2 $25
4 |0750 0063 050 |BEARING 2| 2 6305
5 |1021 1273 000 |GEAR 1 1
6 [1021 1275 000 |SPACER 111
7 (1021 1274 001 |GEAR 1
8 |0740 0103 000 [RING,snap 3| 3 $30
9 (0741 0106 200 |RING,snap 2| 2 962
10 | 0730 0006 201 |LINER AR| AR t=0 1
0730 0006 204 |LINER AR| AR t=04
0730 0006 208 |[LINER AR| AR t=08
11 |0770 0133 205 |BEARING 1 1
0] BEARING 11 A 0770 0033 205
12 | 1021 1284 000 HOLDER, bearing 1 1
13 |1021 1282 001 |GEAR 1 1
14 (1021 1283 001 |WASHER 2| 2
15 | 1021 1288 000 |RACE,inner 111
16 | 0780 2354 017 |BEARING,needle 11
1711983 1219000 |GEAR bl
18 |0770 0132 206 |BEARING 111
0] BEARING 111 A 0770 0032 206
19 |67700-30300 |SHIM AR| AR t=0.075
67700-30400 SHIM AR | AR t=0.15
.................... 67700-30500 |SHM o |ARVARL |0l heoas |
67700-30600 |SHIM AR| AR t=0.76
20 | 1021 1251 000 |SHAFT 1 1
21 |0550 0005 032 |PIN,spring 111 $5X32 { ” .
22 | 1456 1157 000 |LINER B 2| 2
........ 23 10780 2182 417 |BEARNG,needle o dogloaf b b
24 11021 1252 000 |GEAR 11 1
25 | 0740 0101 800 |RING,snap 1 1 618




FIG.406

COUNTER P.T.O SHAFT (LIVE P.T.O & S/L)

Key No

Parts No

Parts Name

LIVE

S/L

™3

Application

Description

Remarks

O WO N OO H WN = —
o+ 4]

—_

; 13

‘ 15
l 16
17
18

20
21
22
23
24
25
26

1983 1268 000
1984 1231 000
1983 1269 002
0740 0102 500
0750 0063 050
1983 1273 001
1021 1276 000
1021 1275 000
1021 1274 001
0740 0103 000
0741 0106 200
0730 0006 201
0730 0006 204
0730 0006 208
0770 0133 205
0
1021 1284 000
1021 1282 001
1021 1283 001
1021 1288 000
0780 2354 017
1983 1219 000
0770 0132 206
O

67700-30300

67700-30400

67700-30500

67700-30600

1021 1251 000
0550 0005 032
1456 1157 000
0780 2182 417
1021 1252 000
0740 0101 800
0741 0105 200

SHAFT
SHAFT
CLUTCH
RING,snap
BEARING
GEAR
GEAR
SPACER
GEAR
RING,snap
RING,snap
LINER
LINER
LINER
BEARING
BEARING
HOLDER, bearing
GEAR
WASHER
RACE,inner
BEARING,needle
GEAR
BEARING
BEARING
SHIM
SHIM
SHIM
SHIM
SHAFT
PIN,spring
LINER B
BEARING,needle
GEAR
RING,snap
RING,snap

N W—a g — g —

>
o o>

—_—— A N

L E2>>>
o X XV’

[P S .

W e 2 g N g —

| AR

AR

O T YN

AR
AR
AR
AR

e —m — NN —

925
6305

930
?62
t=01
t=04
t=08

t=0.075
t=0 15
t=0 25
t=06

$5X32

18
652

See Fig 410

0770 0033 205

0770 0032 206

81

_



FIG.406 COUNTER P.T.O SHAFT (LIVE P.T.O & S/L)

[
\
Q' ty k ) )
Key No Parts No Parts Name Ve lsL 2 Application |Description| Remarks
27 0810 0052 052 [BEARING 1 Q ‘
28 | 1007 1205 000 [BEARING,needle 1 J
29 (0746 1002 100 |RING,snap 1 ¢ 321
30 (0730 0004 702 |LINER AR| t=02
0730 0004 704 |LINER AR| t=04
0730 0004 708 |LINER AR| o t=0.8
31 |0840 0040 525 |SEAL,oil 1 °
32 |0780 2162 220 |BEARING o 1




FIG.407

P.T.O SHAFT

Q ty
Key No Parts No Parts Name awolzw 2 Application |Description] Remarks
1 10740 0102 800 |[RING,snap 11 928
2 1021 1246 000 |LINER 111
3 |0780 2283 317 |BEARING,needle 111
4 11021 1243 001 [BOSS,spline 111 210D 50162~
210 10111~
250D 50312~
250 10146~
O BOSS,spline 11 1 B 1021 1243 000
5 11983 1215 002 |GEAR 111
1983 1215 001 |GEAR 111
6 [1021 1245 001 |RING,split 2| 2 201D 50162~
210 10111~
250D 50312~
250 10146~
0] RING,split 2| 2 B 1021 1245 000
7 |1983 1216 002 |CLUTCH 111
8 (1021 1241 001 |SHAFT 11 1
9 |1983 1217 000 |GEAR 101
10 |0780 2303 520 |BEARING,needle 11
11 |67426-04600 |LINER 1
12 |0750 0063 050 [BEARING 2] 2 6305
13 |0741 0106 200 |RING,snap 2| 2 962
83



FIG.408

SUB P.T.O SHAFT (1/2)

Key No

Parts No

Parts Name

4WD

Application |Description

Remarks

O N OO WN —

0750 0063 055
1983 1222 001
1231 2209 000
69426-80600
1983 1272 000
1983 1223 001
0741 0106 200
0750 0263 050
1021 1293 000
1983 1229 001
0810 0052 062
1021 1313 000
0830 0200 300
1021 1314 000
1021 1311 000
A327 0102 500
0328 0102 501
1983 1233 001
1983 1271 000
0740 0102 500
0741 0102 600
0750 0063 050

BEARING

SHAFT SUB P.T.O
WASHER

SPRING

CLUTCH B
GEAR

RING,snap
BEARING
SPACER

GEAR

BEARING
BUSHING
0-RING

SEAL,oil
SHAFT,p.t.o
NUT

WASHER
BUSHING
CLUTCH A
RING,snap
BEARING

S T ot T -G

6305NR

662
6305

5206

$30




FIG.409

SUB P.T.0 SHAFT (2/2)

Key No

Parts No

Parts Name

Q ty

4WD

2WD

Application

Description

Remarks

O N OO B WN =

R NN — 2 2 2 a2 a2 s s
N =0 WO NHXITHWN =0 0

1021 1267 000
0741 0105 200
0750 0062 050
0740 0102 500
1021 1261 000
0740 0102 500
1021 1268 000
0750 0063 040
A327 0102 000
0328 0102 001
1021 1287 000
1984 1225 000
0740 0102 500
1021 1264 001
0780 2354 220
1021 1265 000
1021 1266 001
0740 0103 500
1021 1263 000
A327 0102 500
0328 0102 501
1983 1276 002

SEAL,oil
RING,snap
BEARING, ball
RING,snap
SHAFT
RING,snap
GEAR
BEARING
NUT
WASHER
WASHER
GEAR
RING,snap
RETAINER
BEARING,needle
GEAR
WASHER
RING,snap
RETAINER
NUT
WASHER
NUT

NUT

— ¢ © e m N - a2 2 a2 a2 A

e — — — e e e e e — e © © © e o © e e e o o

210D 50162~
210 10111~
250D 50312~
250 10146~

952
6205
925
$25
6304

M20
M20

$25

635

M25
M25

For STD
For STD
For STD

For Live PTO
For Live PTO
For Live PT O
For Live PT O
1983 1276 001

85



FIG.410

CLUTCH (LIVE P.T.O)

Q' ty
Key No Parts No Parts Name wwolowo Z Application [Description| Remarks
1~22 1983 1269 002 |CLUTCH ASSY. 1 1
1 11983 1269 110 |COVER 1 1
2 /1983 1269 120 [HUB ASSY. 1 1
3 11983 1269 130 {PISTON 1 1
4 10740 0106 000 |RING,snap 1 1 60
5 |1983 1269 150 |PLATE, back 1 1
6 |1983 1269 160 |PLATE 4| 4
7 11983 1269 170 [PLATE ASSY. 41 4
8 [1983 1269 180 |DISK ASSY. 91 9
9 |1983 1269 190 |PLATE 1 1
10 (1983 1269 211 |SPRING 41 4
11 [1983 1269 221 |SPRING,suport 1 1
12 (1983 1269 230 |SHIM AR| AR
13 0746 1005 000 |RING,snap 11 1 $50
14 11983 1269 250 |WASHER, thrust 1 1
15 |1983 1269 260 |GUIDE,spring 1 1
16 | 1983 1269 271 |RING,seal 1 1
17 1983 1269 281 |RING,seal 1 1
18 11983 1269 290 |RING,seal 21 2
.9 |1e83 269310 lptug bl b
20 | 1983 1269 321 |SPRING 11 o
21 11983 1269 330 [SPACER 41 4
22 11983 1269 350 [PLATE 1 1
23 [ 1983 1269 360 |SPRING 21 2




FIG.411 FINAL DRIVE

Q ty
Key No Parts No Parts Name wwolzwo 2 Application |Description| Remarks
‘ ) 1~11 [ 1021 1402 002 |GEAR CASE ASSY 1 ®
0 GEAR CASE ASSY 1] o A 1021 1402 001
1~10 | 1021 1401 002 |GEAR CASE ASSY o 1 Inc the No 11a
0O GEAR CASE ASSY e| 1 A 1021 1401 001
1 1021 1411 000 |CASE,diff. 111
2 [1021 1412 001 |PINION,diff. 2] 2 210D.50257~
210 -10166~
250D-50362~
250 10286~
1021 1412 000 _|PINION,diff. 2| 2 D
3 1021 1413 001 |GEAR,side 2 2 210D 50257~
210 10166~
250D 50362~
250 -10286~
1021 1413 000 |GEAR,side 2| 2 D
4 11021 1414 000 [SHAFT,pinion 11 1
5 | 1021 1415 001 |WASHER, thrust 2| 2 210D 50257~
210 10166~
250D 50362~
250 10286~
1021 1415 000 |WASHER,thrust 2| 2 D
6 |1021 1416 000 |WASHER, thrust cC| C 210D ~50256 t=1.0 Deleted
210 ~10165 t=10 Deleted
250D ~50369 t=1.0 Deleted
250 ~10285 t=1.0 Deleted
1021 1416 001 |WASHER, thrust 2| 2
6 |1021 1416 100 |WASHER,thrust cC| C D t=1.2
g ) 1021 1416 200 |WASHER,thrust c| C 210D ~50256 t=1.4 Deleted
210 ~10165 t=1.4 Deleted
250D ~50361 t=14 Deleted
250 ~10285 t=1.4 Deleted
7 1021 1417 000 |WASHER,lock 41 4

87

1




FIG.411

FINAL DRIVE

Q ty
Key No Parts No Parts Name AWDl2WD 2 Application |Description|] Remarks
8 |1021 1418 001 |GEAR,ring 1] 1 210D.50257~ ( ]
210 10166~
250D.50362~
250 10286~
1021 1418 000 |GEAR,ring 111 D
9 |A040 0110 020 |BOLT 8| 8 M10X20
10 [0550 0006 040 |PIN,spring 11 1 ®6X40
O PIN,spring 1] 1 A $6X30 0550 0006 030
11 [1021 1422 002 |SHAFT,pinion 1 e 250D 50362~
210D 50257~
1021 1422 001 |SHAFT,pinion ° D
11a | 1021 1421 002 |SHAFT,pinion o 1 250 10286~ Inc the No 11a
210 10166~ Inc the No 11a
1021 1421 001 |SHAFT,pinion e 1 D Inc the No 11a
12 {1021 1431 000 |HOLDER L.H 111
13 {1021 1432 000 |HOLDER R.H 1 1
14 11021 1433 001 |PLATE,lock 6| 6
15 11021 1435 000 [SHIM AR| AR t=0.2
1021 1436 000 |SHIM AR| AR t=0.3
.................... 1021 1437.000 [SHM o AR[AR| L heos
16 | 1021 1438 000 |BEARING 20 2
17 |A050 0108 020 |BOLT 12112 M8X20
18 [69552-06500 SPRING 1 1
19 1021 1451 0C2 |PEDAL 111 210D:50162~
.................................................................................................................................................................................................................... 2000001
250D:50312~
250 10146~
0] PEDAL 111 B 1021 1451 0C1 [ ;]
20 |A054 0112 090 |BOLT 111 M12X90 k
....... 21 [A3000112001 [NUT L
22 (1135 1801 000 |SHIFTER 1 i
23 |0742 0001 200 |E-RING 11 1 $12
24 0731 0001 504 [LINER AR| AR t=0.4
0731 0001 512 |LINER AR| AR t=1.2
25 0830 0100 110 [O-RING 1 1 611
88

R RRRRRRRRRRRRRRRREBiiRREiEBDREREDE=DESSSESEEZDrITIRRE ™=



FIG.411 FINAL DRIVE

Q' t
Key No Parts No Parts Name awolowo 4 2 Application |Description| Remarks
, 26 (1135 1804 0CO [ARM 111

27 (0350 0150 822 |WASHER 1] 1 M8

28 |[A360 0100 802 |WASHER,spring 111 M8

29 |0750 0060 120 |BEARING 2| 2 6012

30 |A050 0108 030 [BOLT 111 M8X30

31 |A301 0108 002 [NUT 2| 2 m8




FIG.501

REAR AXLE

Q ty
Key No Parts No Parts Name 2o lwo 2 Application |Description| Remarks
1 11021 1511 0CO [HOUSING L.H 1] 1
2 [1021 1512 0CO |HOUSING R.H 1] 1
3 |0740 0104 800 |RING,snap 2| 2 548
4 11021 1521 000 |GEARfinal 21 2
5 |0540 1010 018 |PIN,dowel 41 4 $10X18
6 |1021 1526 000 [COLLAR 2| 2
7 |0750 0063 080 |BEARING 2| 2 6308
8 |0740 0104 000 |RING,snap 2| 2 940
9 |A054 0112 080 |BOLT 4| 4 M12X80
9a |AO54 0112 090 |BOLT 6| 6 M12X90
10 |A360 0101 202 |WASHER,spring 101 10 M12
11 |0740 0105 000 |RING,snap 21 2 $50
12 {0741 0109 000 [RING,snap 41 4 090
13 [0750 0062 100 |BEARING,ball 21 2 6210
14 0841 2579 013 |SEAL,oil 2| 2
15 | 1021 1525 000 |SI-SLEEVE 2| 2
16 [1021 1524 0C1 |SHAFT axle 2| 2
17 |F155 0110 035 |BOLT,w/washer 12112 M10X35
18 [0741 0107 200 |RING,snap 41 4 $72
1910750 0263 060 [BEARING .| 7 I 3 O O T O A 6306 |
20 |F155 0110 025 |BOLT,w/washer 12112 M10X25
21~29 | 1983 1501 OCO |[BRAKE ASSY 21 2
21 (1983 1501 110 |PLATE ASSY 21 2
22 |1983 1501 130 |[CAM SHAFT ASSY 21 2
........ 23 (08300100 180 O-RNG ..o balal b e L
24 0740 0102 200 |RING,snap 2] 2 922
25 |1983 1501 120 |BRAKE SHOE ASSY 41 4
26 |1983 1501 140 |SPRING 41 4
27 11983 1501 150 [PLATE,stp 2] 2
........ 28 |1983 1501 170 JcLP b
29 |1983 1503 000 |[DRUM 2] 2
30 ]0740 0103 000 |RING,snap 21 2 $30
31 |0830 0100 300 |O-RING 2| 2 $30
32 1021 1522 000 |BUSHING 21 2
33 |0841 1507 212 |SEAL,oil 21 2
90

—



FIG.501

REAR AXLE

Key No Parts No Parts Name Application Description| Remarks
4WD [2WD

i ) 34 |A055 0110 060 |BOLT 2| 2 M10X60

35 |A360 0101 002 |WASHER,spring 21 2 M10

36 |05534-14000 PLUG 12112

37 [1021 1515 000 [SHAFT L.H 1 1

38 1021 1516 000 |SHAFT R.H 1 1

39 |1021 1519 000 |SLEEVE 1 1

40 (1021 1523 000 |SPRING 1 1
Ll )

91




FIG.502

12

PROPELLER SHAFT (4WD)

Q' t
Key No Parts No Parts Name L Y 2 Application |Description|] Remarks
1 11983 1911 0CO |SHAFT 1
2~4 | 1007 0552 OCO |JOINT ASSY. 2
2 | 1007 0552 100 |YOKE,spline 2
3 | 1007 0552 200 [JOURNAL KIT 1
4 10741 0102 000 |RING,snap 4 $20
5 |0540 1006 028 |PIN,dowel 3 $6X28
6 |1007 0553 001 [RING,snap 3 210D 50162~
250D 50312~
O RING,snap 3 B 1007 0553 000
7 | 1007 0554 0C1 |COVER,upper 1
8 |1007 0556 OC1 |COVER,lower 1
9 |H144 0106 012 |BOLT,w/washer 2 M6X12
10 |H144 0106 016 |BOLT,w/washer 6 M6X16
O BOLT,w/washer 6 A M6X14 H144 0106 014
11 (1983 1912 0CO |COVER 1
12 | 1007 0560 000 [CUSHION 2
13 1021 1915 0CO |COVER 1
14 |F154 0108 016 |BOLT,w/washer 4 M8X16




FIG.503

FRONT AXLE BRACKET (4WD)

Key No

Parts No

Parts Name

Q ty

21PS§|

25P§]

Application

Description

Remarks

O~ O WN W

16
17
18
19

20
21

22

1021 2116 0CO
1021 2105 0C1
1021 2115 0C3
67541-00800

AB00 0201 000
F155 0110 030
0830 0501 500
2740 3214 200
0833 0000 800
1007 0656 0CO
1119 0621 000
1021 2147 0CO
1021 2143 001
A651 3600 300
F155 0110 025
1984 2153 0CO
1984 2151 0C2
1984 2151 0C1
1984 2152 0C1

0

1984 2111 0C3
1984 2111 0C1
A303 0114 002
A360 0101 402
F155 0112 030
1119 0605 000
1119 0605 100
1119 0605 200
0830 0100 250
1984 2054 0C1
1984 2015 0CO
F155 0112 035

CENTER B
AXLE CENTER
CENTER A
BUSING

PLUG
BOLT,w/washer
0-RING

PLUG

WASHER, seat
PIPE
PLUG,vent
SHAFT,center
COLLAR
NIPPLE,grease
BOLT,w/washer
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET

NUT

WASHER, spring
BOLT,w/washer
SHIM

SHIM

SHIM

0-RING
BUMPER
BUMPER
BOLT,w/washer

N e © © © — = =N — a2 2 2 2 a2 a2 O NN - -

NEEESS

5o —

R = a2 g 6 8 D2 v 2L O NN —

NEEES e

n oo,

210D 50469~
210D 50132~

250D 50723~
250D 50182~

210D 50469~
250D 50723~
210D 50469~
250D 50723~

M10X30
$150

M10X25

M14
M14
12X30
t=02
t=06
t=10
#25

M12X35
M12X35

1984 2152 0CO

Added
Added
Added
Added

93

l'.IIIIIlllllllllllllllllllllIlIllllIIIIIIIIIIllIllllIllllllllllllllllIIIIIIIIIIIllIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII



FIG.504

FRONT DIFFERENTIAL (4WD)

Q ty
Key No Parts No Parts Name 1rslases 2 Application |Description| Remarks
1~11 | 1021 2130 000 |GEAR CASE ASSY 111
1 11021 2131 000 |SHAFT,pinion 111
2 11021 2132 000 |GEAR;,ring 111
3 | 1019 0611 000 [CASE, diff 111
4 1021 2134 000 |PINION,mate 20 2
5 |1021 2135 000 |GEAR,side 2| 2
6 |1019 1414 000 [SHAFT,pinion 111
7 11019 1415 000 |WASHER,thrust 2| 2
8 1019 1416 000 |WASHER,thrust c| C t=1.2
1021 2138 100 |WASHER,thrust c| C t=1.0
1021 2138 200 |WASHER,thrust c| C t=1.4
9 11135 1406 000 [WASHER,lock 41 4
10 |A050 0108 016 |BOLT 8| 8 M8X16
11 | 0550 0006 040 (PIN,spring 111 $6X40
12 0750 0060 100 [BEARING 21 2 6010
13 [ 1007 0618 000 |LINER AR| AR t=0.1
1007 0618 100 |LINER AR| AR =0.2
1007 0618 200 |LINER AR| AR 1=0.3
14 11021 2141 000 |BEARING 111
1508300500600 |O-RNG 8 O I - O B
16 | 1007 0605 000 [SHIM AR| AR t=0.1
1007 0605 100 |SHIM AR| AR t=0.2
1007 0605 200 |SHIM AR| AR t=0.4
17 11021 2121 0CO |CASE 11 1
1810770 0130 205 [BEARING ... . 1 O O I SO P
19 10840 1035 529 |SEAL,oil 11 1 TC35529
20 (1021 2171 000 |BUSHING 111 210D:50257~
250D:50455~
1135 3015 000 |BUSHING 111 D
........ 21 10328 0102 501 |WASHERJock . . e
22 |A327 0102 500 (NUT,lock 11 M25 '
23 |F154 0108 025 |BOLT,w/washer 41 4 M8X25
24 0830 0200 250 |0O-RING 11 1 210D:50257~ $25 Added
250D:50455~ $25 Added
94

e



FIG.505

36

MT250D
MT250

FRONT AXLE GEAR CASE (4WD)

B R RRRRRRRRRBRRBRBRBRRRRRRBEEEBEBBBBREBRBERERERRRRRRRRTER

Q-
Key No Parts No Parts Name Ly Application |Description| Remarks
21PS|25PS
) 1 11983 2112 0CO |[SHAFT 20 2
2 |0841 2355 212 |SEAL,oil 20 2
3 1021 2119 0CO [COVER 210 2
4 |F155 0110 025 (BOLT,w/washer 18| 18 M10X26
5 |69542-64700 BOLT 41 2
6 |A360 0101 002 |WASHER,spring 41 2 M10
7 10830 0501 450 [O-RING 2 2 6145
8 |0750 0063 060 [BEARING 2| 2 6306
9 ]0731 0003 001 (LINER AR| AR t=0 1
0731 0003 004 |LINER AR| AR t=04
0731 0003 008 |LINER AR| AR t=0.8
0731 0003 010 |LINER AR| AR t=1.0
0731 0003 012 |[LINER AR| AR t=12
10 1021 2123 000 [GEAR 2| 2
11 |0750 0063 050 |BEARING 41 4
12 {1135 3016 000 |LINER AR| AR t=0 1
0731 0002 504 |[LINER AR| AR t=04
0731 0002 508 |[LINER AR| AR t=08
0731 0002 510 [LINER AR| AR t=10
0731 0002 512 [LINER AR| AR t=12
13 [1021 2117 0CO |CASE,gear 21 2
14 |2740 3214 200 |PLUG 41 4
15 [0833 0000 800 |WASHER,seal 41 4
16 [1021 2124 000 |GEAR 21 2
17 10750 0063 040 |BEARING 2| 2 6304
18 | 1007 0638 0CO |COVER 2| 2
19 |F154 0108 020 |BOLT,w/washer 81 8 M8X20
‘ ) 20 |0741 0107 200 [RING,snap 2] 2 072
21 |0760 0051 106 |BEARING,thrust 2| 2
22 |05605-05030 BUSHING 21 2
23 |69542-65100 SEAL,oil 21 2
24 (1021 2118 0CO |CASE kingpin 21 2
25 |A052 0110 040 |BOLT 2| 2 M10X40
26 |A303 0110 002 [NUT 2| 2 M10
27 10740 0102 500 |RING,snap 2| 2 625
95



FIG.505 FRONT AXLE GEAR CASE (4WD) |
|
{
|
|
|
|
Q' ty ) i
Key No Parts No Parts Name 217925r8 2 Application [Description| Remarks
£
28 (1021 2125 001 |GEAR 4 4 210D 50162~ \ 1 ‘
250D 50312~ |
O GEAR 41 4 B 1021 2125 000 1
29 1983 2126 000 |SHAFT 2 ° ‘
29a (1984 2113 001 |SHAFT e 2 i
30 [1983 2127 000 |SHAFT 21 2
31 |1021 2120 000 |HOLDER 21 2 1
32 |0830 0500 750 |O-RING 2| 2 675 |
33 [F155 0110 030 |BOLT,w/washer 10] o M10X30
34 [0750 0263 040 |BEARING 2| 2 6304
35 |1984 2116 0CO |SPACER s| 2
36 (1984 2115 0CO |BOLT s| 2
37 |A055 0110 070 |BOLT °| 10 M10X70
38 |A360 0101 002 |WASHER,spring e | 12
39 | 0740 0102 400 |RING,snap 2] 2 $24
40 |05534-10000 PLUG 41 4




FIG.506

TIE ROD & DRAG LINK (4WD)

Q ty

Key No Parts No Parts Name PP By 2 Application |Description] Remarks
) 1 11021 2128 0C1 |ARM L.H 111 250D 50182~
1021 2128 0CO |ARM L.H o | 1 D
1021 2151 0CO |ARM L.H 111 For P/S
2 1021 2129 0C1 |ARM R.H 11 1
O ARM R.H 111 A 1021 2129 0CO
3 |05605-02525 (BUSHING 2| 2
4 (0830 0100 240 [O-RING 2| 2
5 (1438 1319 600 [LINER J,thrust AR| AR t=08
1438 1319 300 |LINER F,thrust AR| AR t=1.4
1438 1319 400 (LINER G, thrust AR| AR t=12
1438 1319 500 |LINER H,thrust AR| AR t=10
6 |F5010-35000 |PLUG,expansion 2| 2
7 |F155 0112 025 |BOLT,w/washer 41 4 M12X25
8 |69542-63301 BOLT 4| 4
9 |A360 0101 202 |WASHER 41 4 M12
10~16 | 1983 3621 O0C3 |DRAG LINK ASSY 11 1 250D 50182~ For STD
10~15 | 1984 2112 0CO |DRAG LINK ASSY o 1 D inc the No 15a
10 X LINK 111
11 [A313 0101 001 |NUT,slotted 2] 2 M10
12 0520 0125 018 |PIN,split 2] 2 92 5X18
13 [1119 0693 000 |COVER,dust 2| 2
14 1119 0694 000 |RING,snap 2| 2
15 |A650 0100 600 |NIPPLE,grease 111 250D 50182~
16a |A650 0100 600 |NIPPLE,grease ol 2 D Inc the No 15a
16 |A651 3100 600 |NIPPLE,grease 111 250D 50182~ Added
17 1021 2142 0C1 |TIE ROD 1] o
1984 2114 0CO |TIE ROD ol 1
’ ) 18 |A303 2112 002 |NUT 111 M20 Left thread
19 [A303 0112 002 |NUT 11 M20
20~25 {1119 0686 0CO [ROD END R.H 1
21~26 [1119 0687 0CO |ROD END L.H 11 1
20 X ROD END 111
21 {1119 0694 000 |RING,snap 2| 2
22 (1119 0693 000 |COVER,dust 2| 2
23 |A313 0101 001 |NUT,slotted 2] 2 M10

_

97



FIG.506 TIE ROD & DRAG LINK (4WD)

Key No

Parts No

Parts Name

™D

Application

Description

24
25
26
27~32
27
28
29
30
31
32

0520 0125 018
A650 0100 600
X
1984 2013 0CO
*

A313 0101 201
0520 0130 025
A650 0600 600
1180 2054 170
1180 2054 160

PIN,split
NIPPLE,grease
ROD END

DRAG LINK ASSY
LINK

NUT,slotted
PIN,split
NIPPLE,grease
RING,snap
SEAL,dust

N

NDRRORON = = R
NRODRODNONN = 2 N

$2.5X18

M12
$3X25




FIG.507

FRONT AXLE BRACKET (210)

210:~10165

Q ty
Key No Parts No Parts Name s1o /s 2 Application |Description| Remarks
‘ ’ 1 11984 2053 0C1 |BRACKET 111
0 BRACKET 111 A [10222~ 1984 2053 0CO
1984 2051 0C2 |BRACKET 111 D [10091~
1984 2051 0C1 |BRACKET 1 1 D
2 |F155 0112 030 |BOLT,w/washer 1212 M12X30
3 |A303 0114 002 |[NUT 2| 2 M14
4 |A360 0101 402 |WASHER,spring 6| 6 M14
5 [67341-01101 BOLT,set 1 1
6 |A360 0101 002 |WASHER,spring 111 M10
7,8 |1983 2021 0C1 |AXLE CENTER 111 10166~
7a,8 |1021 2001 OCO |AXLE CENTER 1 1 D
7 X CENTER 11 10166~
7Ta X CENTER 111 D
8 [67541-00800 |BUSHING 2| 2 10166~
67541-00800 |BUSHING 6| 6 D
9 |A650 3100 300 |NIPPLE,grease 2| 2 PT=1/8
10 |67441-00302 PIN,axle pivot 11
11 [0830 0100 250 |O-RING 2| 2 625
12 |67441-01100 |SPACER c| C =50
67441-01200 |SPACER c| C t=52
67441-01300 |SPACER c| C t=54
67441-01400 |SPACER c| C t=57
13 |A651 3100 300 |NIPPLE,grease 111
14 |A304 0114 002 [NUT 4| 4 10166~ M14 Added
15,16 | 1983 2035 OC1 |AXLE ASSY LI 10166~ Added
15 [1983 2037 0C1 [OUTER L.H o 1 10166~ Added
16 |67541-00800 [BUSHING o 2 10166~ Added
' ) 17,18 [ 1983 2036 0C1 |AXLE OUTER ASSY o 1 10166~ Added
g 17 1983 2038 0C1 |OUTER R.H ol 1 10166~ Added
18 |67541-00800 BUSHING e 2 10166~ Added
19,20 | 1983 2031 0C1 |AXLE OUTER ASSY 1 . 10166~ Added
19 11983 2023 0C1 |OUTER L.H 1 o 10166~ Added
20 |67541-00800 BUSHING 2| o 10166~ Added
21,22 |1 1983 2032 0C1 |AXLE OUTER ASSY 1 ¢ 10166~ Added
21 1983 2024 0C1 |OUTER R.H 1 o 10166~ Added
99

_



FIG.507 FRONT AXLE BRACKET (210)

Q ty
Key No Parts No Parts Name 510 /s 2 Application |Description| Remarks £
22 |67541-00800 BUSING 2 10166~ Added ( ! i
23 [F1025-14065 BOLT 4 4 M14X65  |Added ‘
0 BOLT 41 4 A A045 0114 065 l
Added “
24 [1984 2054 0C1 |BUMPER 1 1 10222~ Added |
25 |F155 0112 035 [BOLT 4| 4 M12X35 :
|




FIG.508

KNUCKLE ARM (210:10166~)

Key No

Parts No

Parts Name

STD

P/S

2 Application

Description

Remarks

1~11
2~12

10N OB WN

A s
N OIRWN - O W

17a
18

19
20
21

1983 2025 0C1
1983 2026 0C1
1983 2027 0C1
67441-05000
69541-068C0
0750 0062 050
0750 0063 040
0350 0151 632
A313 0101 601
0520 0140 040
69541-06400
69541-063C0
F144 0106 012
1983 2028 0C1
0830 0100 380
05642-00400
F2870-07028
0830 0100 250
67441-006C0
0
1983 2041 0CO
67441-007C0
0
A954 0110 060
A360 0101 002
A080 0110 001

KNUCKLE ASSY
KNUCKLE ASSY
KNUCKLE L.H
SEAL,oil
HUB,front wheel
BEARING
BEARING
WASHER
NUT,slotted

PIN, split
GASKET

CAP
BOLT,w/washer
KNUCKLE R.H
0-RING
BEARING
KEY,woodruff
0-RING

ARM L.H, knuckle
ARM L.H knuckle
ARM L.H, knuckle
ARM R.H, knuckle
ARM R.H, knuckle
BOLT

WASHER, spring
NUT

RN RN 22 g =22 NRNNCONPNPNDNNONDNRNODNON A 2 a2

NN =2 a2 a6 ODNPNN - OPMNPMNNBNNMMNONDPONDNNA A oo

6205
6304
M16
M16
64X40

M6X12

$38

$26

M10X60
M10
M10

67441-006C5

67441-007C5

101



FIG.509

TIE ROD & DRAG LINK (210:10166~)

Q ty
Key No Parts No Parts Name 510 /s 2 Application |Description| Remarks
1~14 | 1983 2033 0CO |TIE ROD ASSY 11 1
1 11174 2036 0CO |INNER,tie rod 111
2 |1174 2037 OC1 |QUTER,tie rod 111
3 |67200-31100 (PIN 11 1
4 |67354-00301 NUT 111
59 |67441-01000 |SOCKET 111
6~10 |67441-00900 |SOCKET 11
5 X BODY 111
6 |67441-00917 [NIPPLE,grease 2| 2
7 |67441-00916 |COVER,dust 2| 2
8 |67441-00918 |NUT 2| 2
9 |67441-00919 |PIN,split 2] 2
10 X BODY 111
11 |68600-83700 |CLAMP tie rod 20 2
12 |A054 0108 030 |BOLT 2| 2 M8X30
13 |A301 0108 002 |NUT 2| 2 M8
14 |A360 0100 802 |WASHER,spring 2| 2 M8
15~28 [ 1984 2001 OCO |[DRAG LINK ASSY 1 .
15 1983 3642 0C1 |DRAG LINK 1 .
16~21.|1119 0686 000 |[ROD END ASSY .. .. . . . I N S R O 0 FRSSUSN AR AR
16 X BODY (0 e )
17 11119 0694 000 |RING,snap 11
18 (1119 0693 000 |COVER,dust 1 .
19 |A313 0101 001 |NUT,slotted 1 M10
........ 20 10520 0125 018 |PIN,split ... ... I R O O A o lesas
21 |A650 0100 600 |NIPPLE,grease asrTTTTyy e
22~26 | 1176 2215 001 |SOCKET 11 e
22 X BODY 11 o
23 |67441-00916 |COVER,dust 1] e
,,,,,,,, 24 [67441-00918 INUT A SN N
25 |67441-00919 |PIN,split T T
26 |[A651 0600 600 [NIPPLE,grease 1] o
27 |67354-00301 NUT 1 e
28 |A303 0112 002 [NUT 1 . M20
29~34 {1984 2012 0CO [DRAG LINK ASSY ol 1




FIG.509

TIE ROD & DRAG LINK (210:10166~)

Key No Parts No Parts Name R E 2 Application |Description| Remarks

29 X BODY o 2

30 | 1180 2054 170 |RING,snap o 2

31 |1180 2054 160 |[COVER,dust o 2

32 |A313 0101 201 |NUT,slotted o 2 M12

33 |0520 0130 025 |PIN,split e| 2 $3X25
34 |[A650 0600 600 |NIPPLE,grease o 2

103




FIG.510 TIE ROD & DRAG LINK (210:~10165)

MT2I0P/S

Q ty
Key No Parts No Parts Name J— 2 Application |Description| Remarks
1~11 11021 2004 0CO [KNUCKLE ASSY 2| 2
1 169541-068C0O |HUB,front wheel 2| 2
2 | 0750 0062 050 [BEARING 2| 2 62050
3 |0750 0063 040 |BEARING 2| 2 63040
4 10350 0151 632 [WASHER 2] 2 M16
5 [A313 0101 601 |NUT,slotted 2] 2 M16
6 |0520 0140 040 |PIN,split 2| 2 64X40
7 |69541-06400 |GASKET 2| 2
8 |69541-063C0 |CAP 2| 2
9 |F144 0106 012 |BOLT,w/washer 6| 6 _|mex12
10 [67441-0500 SEAL,oil 2| 2
11 11021 2027 0C1 |KNUCKLE 2| 2
12 0830 0100 380 |O-RING 2| 2 $38
13 |05642-00400 |BEARING 2| 2
14 |F2870 07028 KEY,woodruff 2| 2
15 {0830 0100 250 |O-RING 2| 2 625
16 |67441-006C5 |ARM L.H knuckle 1 e
16a [ 1983 2041 0CO |ARM L.H, knuckle el 1
17 |67441-007C5 |ARM R.H, knuckle 11
11826 | 10212002 00 |TIEROD ASSY bl
18 11021 2022 0CO |TUBE,tie rod 111
19 |67354-00301 NUT 111 Left thread
20 |67354-00201 NUT 11 1
21~25 [67441-01000 |SOCKET 111
22426 |67441-00900 [SOCKET et
21 X BODY 11
22 | 67441-00917 |NIPPLE,grease 2| 2
27~36 | 1983 3611 0C2 |DRAG LINK ASSY. 1 °
23 |67441-00916 |COVER,dust 2| 2
,,,,,,,, 24 |67441-00918 |NUT o kabal b
25 |67441-00919  |PIN,split 2| 2
26 X BODY 111
27 X ROD 1 ¢
28 |A313 0101 001 |NUT,slotted 1 ® M10
29 |0520 0125 018 |PIN,split 1 ° $2,5X18




FIG.5610 TIE ROD & DRAG LINK (210:~10165)

|wT2|osvs___J

Key No

Parts No

Parts Name

STD

R
~
%

Application

Description

Remarks

30
31
32
33
34
35
36
37+42
37
38
39
40
41
42
43
44
45

1190 0693 000
1190 0694 000
A650 0100 600
67441-00916

67441-00918

67441-00919

67441-00917

1984 2013 0CO

X

A313 0101 201
1180 2054 160
1180 2054 170
A650 0600 600
0520 0130 025
A854 0110 060
A080 0110 001
A360 0101 002

COVER,dust
RING,snap
NIPPLE,grease
COVER,dust
NUT ,slotted
PIN,split
NIPPLE,grease
DRAG LINK ASSY.
ROD
NUT,slotted
COVER,dust
RING,snap
NIPPLE,grease
PIN,split

BOLT

NUT

WASHER, spring

NNN o 6 ¢ 6 6 o 8 — — — — — — —

RN NONNPNPMPDNONN -2 = ¢ 6 0 6 6 0

M12

$3X25
M10X60
M10
M10

105



FIG.B11

FRONT AXLE BRACKET (250)

7
9 B-is21
ty
Key No Parts No Parts Name 2 Application |Description| Remarks
sTD |P/s
1 11984 2052 0C1 |BRACKET,front 111
O BRACKET,front 11 1 A (10822~ 1984 2052 0CO
1984 2011 0C2 |BRACKET 111 D |10091~
1984 2011 0CO |BRACKET 111 D
2 |F155 0112 030 |BOLT,w/washer 1012 M12X30
3 |A303 0114 002 |NUT 2| 2 M14
4 |A360 0101 402 |WASHER,spring 6| 6 M14
5 |67341-01101 |BOLT,set 111
6 |A360 0101 002 |WASHER,spring 111 M10
7.8 (1983 2021 0C1 |AXLE ASSY 11
7 X CENTER 1 1
8 |67541-00800 |BUSHING 2] 2
9 |A650 3100 300 |NIPPLE,grease 2| 2 PT=1/8
10 |67441-00302 |PIN,axle pivot 111
11 |0830 0100 250 |O-RING 2] 2 $25
12 |67441-01100 |SPACER c| C t=5.0
67441-01200 |SPACER c| C
67441-01300 |SPACER c| C
67441-01400 |SPACER c| C
13 |A651 3100 300 |NIPPLE,grease 1] 1
14,15 {1983 2031 0C1 |AXLE OUTER ASSY 1] e 10146~
O AXLE OUTER ASSY 11 e B 1983 2031 0CO
14 |1983 2023 0C1 [OUTER L.H 1] o 10146~
O OUTER L.H 1] o B 1983 2023 0CO
15 |67541-00800 |BUSHING 1]
16,17 | 1983 2032 0C1 |AXLE OUTER ASSY 1] o 10146~
O AXLE OUTER ASSY 1] e B 1983 2032 0CO
16 |1983 2024 0C1 |OUTER R.H 1] e 10146~
1983 2024 0CO |OUTER R.H 1] o
17 |67541-00800 |BUSHING 2| o
18 [F1025-14065 |BOLT 4| 4 M14X65
0] BOLT 41 4 A M14X65  |A045 0114 065
19 |A304 0114 002 |NUT 4| 4 M14
20,21 (1983 2035 0C1 |AXLE QUTER ASSY of 1
20 1983 2037 0C1 [OUTER L.H o 1
106

—



FIG.511

FRONT AXLE BRACKET (250)

7
9  S—is5,21
ty o o
Key No Parts No Parts Name g B 2 Application |Description| Remarks
21 |67541-00800 |BUSHING o 2
22,23 /1983 2036 0C1 |AXLE OUTER ASSY o 1
22 |1983 2038 0C1 |OUTER R.H o 1
23 [67541-00800 [BUSHING o 2
24 | 1984 2015 0CO |BUMPER 11 10822~ Added
25 (F155 0112 035 |BOLT 41 4 10822~ M12X35  |Added
107




FIG.512

19

7
e

KNUCKLE ARM (250)

Parts No

Parts Name

STD

P/S

Application

Description

Remarks

17a
18

19
20
21

1983 2025 0C1
1983 2026 0C1
1983 2027 0C1
67441-05000
69541-068C0
0750 0062 050
0750 0063 040
0350 0151 632
A313 0101 601
0520 0140 040
69541-06400
69541-063C0
F144 0106 012
1983 2028 0C1
0830 0100 380
05642-00400
F2870-07028
0830 0100 250
67441-006C0
O
1983 2041 0CO
67441-007C0
0
A954 0110 060
A360 0101 002
A080 0110 001
0

KNUCKLE ASSY
KNUCKLE ASSY
KNUCKLE
SEAL,oil
HUB,front wheel
BEARING
BEARING
WASHER
NUT,slotted

PIN, split
GASKET

CAP
BOLT,w/washer
KNUCKLE
0-RING
BEARING
KEY,woodruff
0-RING

ARM knuckle
ARM, knuckle
ARM, knuckle
ARM knuckle
ARM R.H knuckle
BOLT

WASHER, spring
NUT

NUT

NN NN 2 0 6= NN NONNLONNRNONDNNONNONDNONNONNONDN -2 2 -

RN 2 2 a g 0ea VNN 2O NNNMNRNONDRNDNODN -2 2 -

6205
6304
M16
M16
94X40

M6X12

$38

325

M10X60
M10
M10
M10

67441-006C5

67441-007C5

A080 0110 002

108




FIG.513

TIE ROD & DRAG LINK (250)

a
Key No Parts No Parts Name Ly Application |Description| Remarks
STD |P/s
) 1~14 | 1983 2033 0CO |TIE ROD ASSY 11 1
1 1174 2036 OCO |INNER,tie rod 11 1
2 | 1174 2037 OC1 |OUTER,tie rod 11 1
3 |67200-31100 |[PIN 11 1
........ 4_|67354-00301 |NUT 1] 1
59 |67441-01000 |SOCKET 11 1
6~10 |67441-00900 |SOCKET 11 1
5 X BIDY 11 1
6 |67441-00917 |NIPPLE,grease 2] 2
7 |67441-00916 [COVERdust . . . . 2020 | L
8 |67441-00918 |NUT 2| 2 '
9 (67441-00919 |PIN,split 2] 2
10 X BODY 1] 1
11 |68600-83700 |CLAMP tie rod 2] 2
12 |A054 0108 030 |BOLT 2] 2 M8X30
13 |A301 0108 002 |NUT 2] 2 M8
14 |A360 0100 802 |WASHER,spring 2| 2 M8
15~28 [ 1984 2001 0CO [DRAG LINK ASSY 1] 10146~
0] DRAG LINK ASSY 11 1983 3641 0CO
15 |1983 3642 0C1 [DRAG LINK 11 o 10146~ 1
O DRAG LINK 1] o 1983 3642 0CO
16~21 {1119 0686 000 |ROD END ASSY 1| e
16 X BODY 1] o
17 {1119 0694 000 (RING,snap 1] o
18 | 1119 0693 000 |COVER,dust 1] o |
19 |A313 0101 001 |NUT,slotted 11 ° M10
‘ 20 |0520 0125 018 |PIN,split 1] o $2,5X18
| ) 21 |AB50 0100 600 |NIPPLE,grease 1] e
22~26 (1176 2215 001 |SOCKET 1] o
2| % BODY i
23 |67441-00916 |COVER,dust 1] o
24 |67441-00918 |NUT 11 o
25 |67441-00919 |[PIN,split 1] o
26 |A651 0600 600 |NIPPLE,grease 1] o
27 |67354-00301 |[NUT 1] o
109

_



FIG.513

TIE ROD & DRAG LINK (250)

Q ty
Key No Parts No Parts Name PR P 2 Application [Description| Remarks
28 |A303 0112 002 |NUT 1 o
29~34 | 1984 2012 0CO |DRAG LINK ASSY o | 1
29 X BODY o 2
30 | 1180 2054 170 |RING,snap e | 2
31 1180 2054 160 |COVER,dust o 2
32 |A313 0101 201 |NUT,slotted s | 2 M12
33 |0520 0130 025 |PIN,split o | 2 63X25
34 |A650 0600 600 |NIPPLE,grease s 2

110




FIG.514

FRONT & REAR WHEEL (210D/210 AG TIRE)

ar
Key No Parts No Parts Name Ly Application |Description| Remarks
4WD [2WD
FRONT WHEEL
1,2 X FRONT TIRE 2| o
1 11983 3213 110 |TIRE 2| o 4-15 AG
2 (1983 3213 120 [TUBE 2| o
........ 3| 1983 3216 0GO [DISK,wheel 2
4 |F1025-14025 |BOLT 12| o M14X25
(0] BOLT 12| o M14X25  |A042 0114 025
5 |A360 0101 402 |WASHER,spring 12| o M14
6,7 X FRONT TIRE o| 2
.......... 6 (1983 3213 110 |TIRE 0|2 a-15 AG
7 11983 3213 120 |TUBE °o| 2
8 |69546-060G0O |DISK,wheel °o| 2
9 |F1025-14025 |BOLT | 8 M14X25
(0] BOLT o| 8 M14X25  |A042 0114 025
...... 10__|A360 0101 402 |WASHER,spring .| 8 wis
REAR WHEEL
11,12 X REAR TIRE 21 2
11 1983 3315 110 |TIRE 2| 2 9.5/9-24
12 1983 3315 120 [TUBE 2] 2 FSLW (BS)
13 | 1174 3311 0GO |DISK,wheel 2| 2
14 (1174 3313 000 |WASHER 12112
15 |F1025-1403 BOLT 12112 M14X30
(0] BOLT 12112 M14X30  |A042 0114 030
16 |A360 0101 402 |WASHER,spring 12112 M14

111



FIG.515 FRONT & REAR WHEEL (250D/250 AG TIRE)

Q ty
Key No Parts No Parts Name wwolowo 2 Application [Description] Remarks
FRONT WHEEL \ ‘
1,2 X FRONT TIRE 2| o
1 11983 3219 110 [TIRE 2| e 7-144PRAG
2 |1983 3219 120 [TUBE 2| o
3 1983 3216 0GO |DISK,wheel 21 e
4 |F1025-14025 BOLT 12| o M14X25
O BOLT 12| » A M14X25  |A042 0114 025
5 |A360 0101 402 |WASHER,spring 12 e M14
6,7 X FRONT TIRE e| 2
6 |1915 3005 001 (TIRE o 2 5-144PRAG
7 11915 3005 002 |TUBE o 2
8 |69546-060G0 [DISK,wheel o 2
9 |F1025-14025 |[BOLT | 8 M14X25
(0] BOLT °| 8 A M14X25  |a042 0114 025
10 [A360 0101 402 |WASHER,spring + 8 M14 ;
REAR WHEEL
11,12 X TIRE ASSY 21 2
11 1915 3001 011 |TIRE 2| 2 11.2-24AG
12 {1915 3001 002 [TUBE 21 2
13,14|1174 3312 0GO |DISK WHEEL | 202
13 | 1174 3312 120 (RIM 21 2
14 1174 3312 110 |DISK 21 2 ‘
15 1180 3063 000 (BOLT 8| 8 [
16 |A303 0116 002 |NUT 8| 8 M16 ‘
... 17.|A360 0101 602 \WASHER,spring ... .| 818 oo e L |
18 |A052 0114 030 |BOLT 12112 M14X30
19 |A360 0101 402 |WASHER,spring 12112 M14 |
[




FIG.516

FRONT & REAR WHEEL (ES TIRE)

Key No Parts No Parts Name Application |Description| Remarks
4WD[2WD
FRONT WHEEL
1,2 X FRONT TIRE 2| ¢
1 (1984 3211 110 |TIRE 2| o 7-14 FD
2 (1174 3214 120 [TUBE 2| e
........... 3| 1983 3216 0GO |DISK,wheel 2] . B I
4 |F1025-14025 [BOLT 12| o M14X25
0 BOLT 12| o M14X25  |A042 0114 025
5 |A360 0101 402 [WASHER,spring 12| o M14
6,7 * FRONT TIRE o| 2
61915 3016 001 |TIRE__ 1 2 R O T
7 (1915 3016 002 [TUBE o 2 2.9-15 BS
8 |69446-80300 |DISK,wheel o 2
9 [F1025-14025 BOLT | 8 M14X25
0 BOLT °o| 8 M14X25  |A042 0114 025
..... 10 |A360 0101 402 |WASHER,spring °l 8. e
REAR WHEEL
11,12 X REAR TIRE ASSY 2| 2
11 | 1915 3010 001 |TIRE,rear 2| 2 11.2/10
-24 FD
12 | 1915 3010 002 |TUBE } 2| 2
13,14 | 1174 3312 0GO |DISK WHEEL 2| 2
13 |1174 3312 120 |RIM 2| 2
14 [1174 3312 110 (DISK 2| 2 M16
15 | 1180 3063 000 |BOLT 8| 8
16_|A303 0116 001 |NUT 8| 8 M16
17 |A360 0101 602 |WASHER,spring 8| 8 M16
F1025-14025 (BOLT 1212 M14X25
18 0 BOLT 12112 M14X25  |A042 0114 025
19 [A360 0101 402 |WASHER,spring 12112 M14

113



FIG.517

FRONT & REAR WHEEL (WT TIRE)

a
Key No Parts No Parts Name = Application |Description| Remarks
4WD [2WD
FRONT WHEEL
1,2 |69446-80500 |FRONT TIRE 2| o
1 |69446-80511 |TIRE 2| o 6-14 FD
2 [0891 0006 140 |TUBE 2| o
3 [1983 3216 OGO |DISK,wheel 2| o
4 |F1025-14025 BOLT 12| o M14X25
0] BOLT 12| o M14X25  |A042 0114 025
5 |A360 0101 402 |WASHER,spring 12| o M14
6~6b | 1982 4042 000 |TIRE ASSY. o 2
6 |1982 4042 110 |TIRE °| 2 2X8-10 PD [Tubles
6a [ 1982 4042 120 |PACKING o 2
6b | 1982 4042 130 |VALVE o 2
7,8 (1982 4043 0GO |WHEEL o 2
7 (1982 4043 110 |RIM A of 2
8 |1982 4043 120 (RIM B of 2
9 |A052 0110 020 |BOLT °| 12 M10X20
10 |A303 0110 002 |NUT °| 12 M10
11 |A360 0101 002 |WASHER,spring °| 12 M10
12 |F1025-14030 |BOLT °o| 8 M14X30
(0] BOLT °o| 8 M14X25  |A042 0114 025
13 |A360 0101 402 |WASHER,spring °| 8 M14
REAR WHEEL
14,15 X REAR TIRE 2] 2
14 1915 4802 000 |TIRE 2| 2 13 6-16FD
15 1915 4803 000 [TUBE 2| 2
16 |67436-901G0  [WHEEL,disk 2| 2
17 |F1025-14030 |BOLT 12112 M14X30
@) BOLT 12112 M14X30  |A042 0114 030
18 |A360 0101 402 |WASHER,spring 1212 M14

114




FIG.518

FRONT & REAR WHEEL (210D/250D AG TIRE)

Key No Parts No Parts Name AW Description| Remarks
J FRONT WHEEL
1,2 X FRONT TIRE 2
1 11984 3214 110 |TIRE, front 2 5-14 AG
2 (1983 3212 120 [TUBE 2
........... 3../.1983 3214 000 |DISK,wheel e 2 JaAxtawng
4 |A042 0114 025 [BOLT 12 M14X25
5 |A360 0101 402 [WASHER,spring 10 M14
REAR WHEEL
6,7 X REAR TIRE 2
.6 |1984 3323 110 |TIRE rear 2 12,4-1646
7 (1984 3323 120 TUBE 2
8 [1984 3324 0GO [DISK 2 M11X16
9 |A360 0101 402 |WASHER,spring 12 M14
10 |A052 0114 030 |BOLT 12 M14X30
)
115




FIG.519

FRONT & REAR WHEEL (WTT TIRE)

Key No Parts No Parts Name awolzwo 2 Application |Description| Remarks
FRONT WHEEL
1 11984 3223 000 [FRONT TIRE 2 e 24X850-12 Tubles
2 1984 3224 0GO [DISK,wheel 2 e
3 |F1025-14025 BOLT 12 o M14X25
0 BOLT 12] o A M14X25  |A042 0114 025
4 | A360 0101 402 |WASHER,spring 12] M14
REAR WHEEL
5,6 X TIRE,peat 2| o
5 11984 3333 110 |TIRE 2 e
6 |1984 3333 120 [TUBE 2 s
7 |67436-90100 DISK WHEEL 2| o
0 DISK,wheel 2] e A 69436-80205
8 |A360 0101 402 |[WASHER,spring 12| e M14
9 |A052 0114 030 (BOLT 12| o M14X30

Py



FIG.601 ENGINE CONTROL

)
15
17
/ 11
Ld //18
Ao °f
/’\.
e
“ |FOR ENGLAND
N
|
|
13
Q ty ) )
Key No Parts No Parts Name P P 2 Application |Description| Remarks ‘
% 1 11984 0215 OTO |LEVER,control 111
1021 0211 OT1 |LEVER,control of 1 For England
2 (2772 4043 000 [GRIP 111
3 |0350 0161 032 |[WASHER 2| 2 M10
4 |3610 5725 100 [SPRING 1] 1
5 |A303 0110 002 [NUT 2( 2 M10
6 |1984 0216 000 [ARM 111
1021 0214 000 |ARM ° 1 For England
7 |1350 4214 000 |WASHER 111
8 |0520 0125 020 |PIN,split 111 . |#2.5x20
9 (1984 0251 001 |ROD,control 1| o 210D:50162~
210 -10111~
0] ROD,control 1] o B 1984 0251 000
1984 0213 001 |ROD,control of 1 250050312~
250 10146~ |
(0] ROD,control o 1 B 1984 0213 000
1984 0219 001 |ROD,control ° 1 For England
10 [0521 0108 000 [PIN,snap 41 4 210D.50277~ 48
210 -10174~ 98
2500.50469~ $8
250 10298~ 98
0521 0108 000 |PIN,snap 2| 2 D 48
11 [0350 0130 815 |WASHER 51 5 M8
12 {0521 0106 000 |PIN,snap 2| 2 210D-~50276 Deleted
210 ~10173
250D ~50468
250 ~10297
1’ 13 | 1984 0217 002 |ROD 1 1 210050162~
p 210 10111~
250D.50312~
250 10146~
(0] ROD 11 B 1984 0217 001
1021 0253 000 |ROD ° 1 For England
14 |1983 0218 001 |PEDAL,accele 111
0 PEDAL ,accele 111 A 1021 0221 002
117

‘———




FIG.601 ENGINE CONTROL

Key No Parts No Parts Name S 1ra25ps 2 Application |Description| Remarks
15 [1019 0228 000 [SPRING 111 Q .
16 [1021 0222 0C1 |ARM 111
17 10550 0003 020 |PIN,spring 111 $3X20
18 |0520 0130 016 |PIN,split 11 $3X16
(0] PIN,split 111 A 63,0X156  |0520 0130 015
19 |A040 0106 025 (BOLT 11 210D ~50131 M6X25 Deleted

210 ~10090 M6X25
250D ~50276 M6X25
250 ~10130 MBX25
20 |A303 0106 002 |NUT 111 210D ~50131 M6 Deleted
210 ~10090 M6
250D ~50276 M6
250 ~10130 M6

118 %




24

FIG.602

4

TRANSMISSION CONTROL LEVER

Key No

Parts No

Parts Name

Q ty

o
=
O

2WD

Application

Description

Remarks

OO WN —

_.._._._._.
5B WN O ©

15~17
15
16
17
18
19
20
21
22
23
24

1021 1711 0CO
H155 0110 030
1021 1712 000
1021 1713 000

‘{0741 0101 600
2783 3013 000

1021 1715 000
0550 0006 025
1021 1716 000
0741 0105 200
0800 0000 900
69528-07600
67428-01700
0540 1010 018
1021 1701 0C1
1021 1717 0C1
69528-06200
0550 0005 032
67428-01401
69528-06400
67428-01601
1021 1786 001
0830 0100 280
1021 1792 0CO
F154 0108 016

COVER, mission
BOLT,w/washer
RAIL, shift
RAIL,shift
RING,snap
PLUG

FORK
PIN,spring
ADAPTER
RING,snap
BALL

PLUG

SPRING
PIN,dowel
LEVER ASSY
LEVER

BALL
PIN,spring
COVER, dust
GRIP B
SPRING
PLUG,oiling
0-RING
PLATE,p.t.o
BOLT,w/washer

[ T R N R R R NI NI N Y =

—_

N —mamaaa oo abRd NN NDBNMNNNN 2 g —

M10X30

$6X25
$52

11/32"

$10X18

$5X32

$28

M8Xx16

119




FIG.603 P.T.0 CONTROL LEVER

500:~5018!
75250+10090
4

Q ty

Key No Parts No Parts Name awolawo 2 Application |Description| Remarks
{
1 [1021 1733 0CO |LEVER.P.T.O 1] 1 \
2 [1984 1716 0CO |PLATE 111
3 |H154 0108 020 |BOLT,w/washer 2| 2 M8X20
4 |SA92 2079 000 |SPRING 211
5 |0800 0000 900 |BALL 2|1 11/32"
6 |0690 0012 360 |GRIP 2| 1
7 (1021 1731 OCO |ARM,p.t.0 111
8 |0550 0005 025 |PIN,spring 2|1 $5X25
9 |0830 0100 180 |O-RING 11 1 $18
10 [1021 1753 OC1 LEVER, front 1 ®
11 1021 1752 0CO (PLATE 1 ®
12 |1021 1751 0CO |ARM 1 o
13 | 0830 0100 200 |O-RING 1 e $20
14 11983 1721 OC1 |BRACKET,s/w 11 Deleted
0] BRACKET,s/w 1 1983 1721 0CO
15 | 1983 1733 000 |PLATE AR Deleted

Deleted




FIG.604 SUB CHANGE LEVER

LIVE RT.O0

210D:~50771
210 :~10298
250D:~51172
250 :~ 10894

B R R I ————

250D~5018I
250 ~1 0090
Q ty
Key No Parts No Parts Name Application |Description| Remarks
21PS|25PS
0 1 11983 1713 0C3 [SHIFTER 111
(0] SHIFTER 111 1983 1713 0C2
1a [ 1022 1756 OC1 [SHIFTER 111
(0] SHIFTER o 1 1022 1756 0CO
|For s/L
2 0830 0100 180 |O-RING 11 210D0'50162~ $18
210 10111~ $18
2500:50323~ $18
250 10185~ $18
3 1982 1725 000 |PIN 111
O PIN 2| 2 1982 1725 000
4 (1983 1712 OC1 |PLATE,guide 111
5 |H154 0108 020 |BOLT,w/washer 2| 2 M8X20
6 |0830 0100 260 |O-RING 111 $26
7 10740 0102 200 |RING,snap 111 622
8 |1983 1741 0C1 [LEVER A 111 250D 50182~
250 10091~
1983 1711 0C1 |LEVER o 1
9 |0690 0012 360 |GRIP 111
10 |SA92 2079 000 |SPRING 111
11 |0800 0000 900 |BALL 111 11/31”
12 |A052 0010 020 |BOLT 111 M10X20
13 |05946-01000 |WASHER 111 M10
14 11983 1717 0CO |COVER 111 For STD
14a | 1983 1729 0C1 |COVER 11 For Live
14b | 1022 1727 0C2 |COVER o 1 For S/L
15 |F155 0110 030 [BOLT 41 4 M10X30
’ 0 BOLT,w/washer 41 4 M10X30  [H155 0110 030
16 | 1983 1742 0C1 |LEVER B 11 250D 50182~ Added
250 10091~ |Added
17 0800 0000 900 [BALL 11 250D.50182~ Added
250 +10091~ Added
18 [SA92 2079 000 |SPRING 111 210D-50162~ Added
250 *10091~ Added
121



FIG.604 SUB CHANGE LEVER

LIVE RT.0 210D:~5077I
210 :~10298
250D:~51172
250 :~ 10894

2500~50181
250 ~1 0030
Q' ty ) ) o
Key No Parts No Parts Name 21rd25rS 2 Application |Description| Remarks

19 |1982 1726 000 [PIN 1] 1 210D 50162~ Added ( ‘
210 10111~ Added
250D-50323~ Added
250 10185~ Added

20 | 1983 1738 000 |PLATE 1] 1 210D 50772~ For Live P T O |
210 10299~ For Live PT O ‘
250D 51173~ For Live PT O ]
250 10895~ For Live PT O

1983 1724 002 |ARM,valve 11 1 D

21 69552-06500 SPRING 1 1 210D ~50771 Deleted For Live PT O ;
210 ~10298 Deleted For Live PTO
250D ~51172 Deleted For Live P T O
250 ~10894 Deleted For Live P T.O

22 |[F301 0108 001 |NUT 11 1 M8 For Live PTO

23 |A601 0101 000 |PLUG 1 1 For Live PTO

24 |67428-01700 |SPRING o 1

25 |0550 0005 025 |PIN o 1 $5X25 For S/L

26 |0691 0012 250 |GRIP o 1 For S/L

27 |0800 0000 900 [BALL o 1 For S/L

28 |0550 0006 025 |PIN | 2 $6X25 For S/L

29 | 1022 1743 0C2 |SHAFT o| 1 For S/L

30 [1022 1744 0C1 |LEVER o 1 For S/L

31 0740 0102 000 |RING,snap o 1 $20 For S/L

32 | 3690 1223 000 |WASHER s| 2 For S/L

33 | 0830 0100 160 |O-RING e 1 616 For S/L

34 11021 1774 000 |RAIL,shift ol 1 For S/L

35 1021 1775 000 |FORK o 1 For S/L

36 [1022 3412 0C1 |STUD ol 2 For S/L ( i

37 |A360 0101 002 |WASHER,spring ol 2 M10 For S/L

122 i




Y
FIG.605 CLUTCH & BRAKE CONTROL (1/2)
)
Q' ty
Key No Parts No Parts Name Application |Description| Remarks
) STD [LIVE
‘ 1 11021 1811 OCO [PEDAL,clutch 1 °
1a | 1983 1814 0C4 |PEDAL,clutch o 1
2 (1983 1851 000 |ROD 11 1 210D.50132~
210 10091~
250050277~
250 10131~
0 ROD o 1 1021 1812 001
3 1021 1813 0CO |SHAFT 111
4 (1021 1814 000 |[ROD 20 2
5 |1021 1815 O0C1 (PEDAL R.H 111
6 |1021 1816 OC1 |PEDAL L.H 111
7 [1021 1817 0C3 [BRACKET 111
O BRACKET 111 1021 1817 0C2
8 [1021 1818 000 [SPRING 3| 2
9 |1021 1819 000 [HOOK 1 °
10 | 1007 2222 000 |JOINT 2] 2
11 | 1174 1817 O0CO |RATCHET 111
12 |67200-25500 |SPRING 111
13 |67700-26000 |COLLAR 111
14 |1021 1821 000 (FORK,joint 1 210D 50132~
210 10091~
250D 50277~
250 *10131~
SA91 1838 000 (FORK,joint 111
15 |SF28 5508 025 |PIN 3| o
15a |F2855-08025 PIN el 3 $8X25
15b 0 PIN °| 3 SF28 5508 025
’ 16 /0840 1025 388 |SEAL,oil 2] 2 TC25388
17 |A651 3600 300 |NIPPLE,grease 2| 2
18 |0550 0008 040 |PIN,spring 101 $8X40
19 |0520 0125 020 |PIN,split 6| 6 $2.5X20
20 |0520 0120 016 |PIN,split 1 o $2X16
O PIN, split 1] $2X15 0520 0120 015
21 |0740 0102 500 |RING,snap 2| 2 625
22 |0350 0130 815 |WASHER 30 ¢ M8
123

g



FIG.605

CLUTCH & BRAKE CONTROL (1/2)

LIVE P.T.O

19 31 1a17

Q ty R . . s
Key No Parts No Parts Name o0 luve ¢ Application |Description| Remarks
0350 0140 818 |WASHER of 2 M8

23 0350 0130 820 |WASHER 1 ° M8

24 (0350 0141 022 |WASHER 2| 2 M10

25 |F2500-24000 |WASHER 21 2

26 |F154 0108 016 [BOLT,w/washer 2| 2 M8X16

27 |H154 0108 030 |BOLT,w/washer 111 M8X30

28 |A050 0108 030 |BOLT 1 ° M8X30

29 |A301 0108 001 |NUT 21 M8

30 |A303 0110 001 |NUT 2| 2 M10

31 |0350 0140 818 |WASHER 11 2 M8
124




FIG.606

CLUTCH & BRAKE CONTROL (2/2) (LIVE P.T.O)

[
22
/ 24
\%}.\\ \25
AVARY|
\@\m
213
T
Qe Y . .
Key No Parts No Parts Name ST lve 2 Application |Description| Remarks \
. 1 11983 1827 000 |SPRING of 1
2 | 0550 0005 025 |PIN.SPRING el 1 $5X25
3 |1021 1818 000 [SPRING of 1
4 0521 0112 000 |PIN,snap o 1
5. |A3010108 001 INUT 2 T A I v
6 {1021 1821 000 [FORK,joint o 1 210D:50132~
210 10091~
250D:50277~
250 10131~
N P Q... |FORKjoint o 1 B | |sA91 1838 000
7 |F2855-08025 PIN,clevis o 1 #8X25
0] PIN,clevis o 1 A SF28 5508 025
8 |0350 0140 818 |WASHER,plain o 2 M8
9 |0520 0125 020 |PIN,split of 2 $2.5X20
10 [1021 1819 000 |HOOK o 1
11 |A050 0108 030 (BOLT el 1 M8X30
12 |0350 0140 818 |WASHER,plain o 1 m8
13 |0520 0120 016 |PIN,split e 1
0] PIN,split | 1 A 0520 0120 015
14 10742 0101 200 E-RING °| 2 M12
15 | 1983 1819 000 |SHAFT o 1
16 | 1983 1811 002 |BRACKET,link of 1
17 |1983 1813 0C3 |[ARM B o 1 210D.50197~
210 *10126~
250D-50340~
250 *10208~
0] ARM B o 1 B 1983 1813 0C2
. 18 |1983 1812 OC3 [ARM A o 1
19 | 1983 1816 000 [ROD o 1
20 |F154 0108 016 |BOLT,w/washer el 2 M8X 16
21 |1983 1821 OC1 |PLATE o 1 210D:50197~
210 10126~
250D 50340~
250 10208~
0] PLATE o 1 B 1983 1821 0CO
125

_



l
FIG.606 CLUTCH & BRAKE CONTROL (2/2) (LIVE P.T.O) ;
\
|
: [
22
/ 24
Nggn | 25
ol |
\@\m
218
/\J
Q ty
Key No Parts No Parts Name R 2 Application [Description] Remarks
22 11983 1822 002 |ARM e 1 ( .
23 |H154 0108 025 |BOLT,w/washer o| 2 M8X25
24 0350 0130 615 |WASHER,plain °o| 2 M6
25 |0520 0125 016 |PIN,split o| 2 $2.5X16
0 PIN,split ol 2 $2 5X15  [0520 0125 015
26 1983 1826 000 |ARM el
27 1983 1817 0C1 |BRACKET o | 1
28 1983 1818 002 |WIRE o 1 210D 50197~
210 10126~
250D 50340~
250 10208~
0] WIRE 1938 1818 001
29 |0350 0161 230 |WASHER,plain M12
30 |67200-06300 |SPRING




FIG.607 STEERING
)
Q ty
Key No Parts No Parts Name Application |Description| Remarks
54PS|25PS
. 1 |1021 2201 0J3 [GEAR BOX ASSY 111 210D:50197~ See Fig.608
210 -10126~
250D:50340~
250 +10208~
e GEAR BOX ASSY 101 210D:50012~ 1021 2201 0J2
~50196
210 10011~
~10125
250D:500182~
................................... ~50339
250 +10091~
~10207
1021 2201 0J1 |GEAR BOX ASSY o| 1
2 1021 2211 0J2 |ARM,pitman 111 210D.50162~
210 -10111~
250D:50182~
250 10146~
1021 2211 0JO [ARM,pitman 111
3 |1120 2130 000 |WHEEL,steering 111
4 |0350 0151 430 |WASHER 111 M14 .
0] WASHER 111 M14 0350 0161 436
5 |A360 0101 402 |WASHER,spring 11 1 M14
6 |A303 0114 001 (NUT 11 M14
0 NUT 111 M14 A303 0114 002
7 1120 2130 400 (RING,snap 111
8 1120 2130 300 |CAP 11
9 |1019 2121 000 |COVER 11 1
. 10 |1019 2545 0C1 [HOLDER 11 1
j 11 |F155 0110 030 |BOLT,w/washer 41 4 M10X30
127




FIG.608

STEERING GEAR BOX

AN
=
22 6\§ T)
23 § 5
\ / 1o\® )
Qb@ 14 3—9° o—3 /
/ @ I 24
Al
16
s / Te AN
13
12 /
11
19
| 7
¢
Q" ty
Key No Parts No Parts Name Application [Description| Remarks
21PS[25PS
1~25 {1021 2201 0J3 |GEAR BOX ASSY 111 210D 50197~
210 -10126~
250D 50340~
250 10208~
0 GEAR BOX ASSY 1] 1 210D 50012~ 1021 2201 0J2
~50196
210 10011~
~10125
250D 50182~
~50339
250 10091~
~10207
1021 2201 0J1 |GEAR BOX ASSY of 1
1 X BOX,gear 11
2~6 | 1021 2202 001 |BALL NUT ASSY 11 210 10011~
250D 50182~
250 10091~
1021 2202 000 |BALL NUT ASSY o
2 X SHAFT,steering T 1
3 [1174 2201 240 |O-RING 2| 2
4 (1174 2201 250 |PIN,spring 111
5 | 1174 2201 260 |RIVET 111
6 |1174 2201 270 |SPRING 111
7 [1174 2201 170 |BUSHING,column 111
8 |1021 2203 002 |COLUMN ASSY 111 210D 50197~
210 10126~
250D 50340~
250 10208~

128




N
—&5

FIG.608
22
| ¥
?’@ 14

STEERING GEAR BOX

v 1 9%
15 // AN
13
12 /
11
Q’ t y . . . .
Key No Parts No Parts Name 219259 2 Application |Description| Remarks
(. 8 |[1021 2203 001 |COLUMN ASSY 111 D |210D:50012~
~50196
210 *10011~
~10125
______ 2500.50182~
~50339
250 -10091~
~10207
1021 2203 000 [COLUMN ASSY o 1 D
9 |1019 2116 000 |0-RING 1
10 (1174 2201 130 [BEARING 2| 2
11 [1021 2221 001 |SHAFT,sector 111
(0] SHAFT,sector 1] 1 A [210D:50012~ 1021 2221 000
210 10011~
250050182~
250 10091~
67453-00111 SHAFT,sector ol 1 D
12 |64353-91213 [SCREW,adjusting 11
13 |67453-00114 |SHIM KIT c| C t=0.6-1
14 (1021 2204 120 |PACKING,side 111
(0] PACKING,cover 111 A (210D 50012~ 1021 2204 110
210 10011~
250D 50182~
250 10091~
67453-00116  |PACKING,cover ol 1 D
15 |1021 2204 000 |COVER ASSY 111 210D 50012~
210 110011~
’ 250D 50182~
j 250 10091~
67453-00040 |COVER ASSY o 1
16 [1019 2117 000 |WASHER,seal 11 1
17 |A303 0110 002 |[NUT 111 M10
18 |67453-00117 |SEAL,olil 111
19 |A360 0102 002 |WASHER 11 M20
0] WASHER,spring 11 1 A M20 F2515-20000

129

_



FIG.608

® — N
L,
y =

o

STEERING GEAR BOX

Qt Y R . . L.
Key No Parts No Parts Name irg25ps é Application [Description] Remarks
20 |A304 0120 001 |[NUT 11 M20
) NUT 111 A M20 F2300-20000
21 |67472-00700 |PLUG 1] 1 PT=1/4
22 |F1025-08022 |BOLT 8| 8 M8X22
23 |A360 0100 802 |WASHER 8| 8 M8
0O WASHER, spring 8| 8 A M8 F2515-08000
24 (1019 2114 000 |BREATHER 111
25 |67453-00115 |SHIM KIT c| C t=1.1 2t of 2pce

130




FIG.609

STEERING (P/S)

Q ty
Key No Parts No Parts Name ewolaws 2 Application |Description| Remarks
1 11021 2205 0JO |GEAR BOX ASSY 11 1 See Fig 610,611
2 11021 2212 0J2 |ARM,pitman 11 1
3 | 1120 2130 000 |WHEEL,steering 111
4 10350 0151 430 |WASHER 111 M14
O WASHER 11 1 A M14 0350 0161 436
5 |A360 0101 402 |WASHER,spring 11 M14
6 |A303 0114 001 |NUT 11 1 M14
7 11120 2130 400 |RING,snap 111
8 (1120 2130 300 |CAP 11 1
8 |1021 2215 0CO |HOLDER 111
10 |A055 0110 100 |BOLT 2| 2 M10X100
11 (1021 2213 0C2 |BRACKET 111
12 |F155 0110 030 |BOLT,w/washer 6| 6 M10X30
13 0540 1110 020 |PIN,dowel 2| 2 10X20
14 |A360 0101 002 |WASHER,spring 2| 2 M10
15 11021 2214 0C1 |HOLDER 111
131




FIG.610

STEERING GEAR BOX (1/2) (P/S)

Q ty
Key No Parts No Parts Name aWDl2w 2 Application |Description| Remarks
1~28 | 1021 2205 0JO |GEAR BOX ASSY 1 1 Inc the Fig 611
1~6 1174 2301 110 |GEAR CASE ASSY 1 1
1 X CASE,gear 11
2 [69553-06413 BEARING 1 1
3 |69553-06414 U-PACKING 1 1
4 169553-06415 SEAL,oil 1 1
5 |69553-06416 RING 1 1
6 |0830 0500 300 |O-RING 1 1 630
7~9 |69553-06430 SECTOR SHAFT 1 1
7 |69553-06431 SHAFT,sector 1 1
8 |1174 2301 180 |SCREW,adjust 1 1
9 |69553-06433 ADJUSTER 1 1
10~12 |69553-06424 SIDE COVER 1 1
10 [1174 2301 130 |BEARING 1 1
11 0830 0220 600 |O-RING 1 1 $60
12 169553-06425 COVER,side 1 1
13 1174 2301 210 |BOLT 41 4
14 |A360 0101 002 |WASHER,spring 41 4 M10
15 | 1180 2131 530 |PACKING 2 2
e |trzazsorzso NuT b
5T 5501 250 NG : e e e
18 |A360 0102 202 |WASHER,spring 1 1 M22
19 [A304 0122 002 |NUT 1 1 M22
20~22 |69553-06417 BALL-NUT ASSY 1 1
........ 20 | ok oleaweNuT b
21 |69553-06418 SEAL 1 0 e )
22 |0830 0200 500 |O-RING 1 1 650
23~27 |69553-06420 FRONT COVER 1 1
23 |69553-06423 0-RING 1 1
........ 24 |69563-06422 |BEARNG,needle bbb bbbl
55 I RoER3 6416 RING : e
26 |0830 0550 300 [O-RING 1 1 $30
27 [69553-06421 COVER,front 1 1
28 |0741 0106 300 |RING,snap 1 1 963
29 |68453-60544 0-RING 2| 2




FIG.611 STEERING GEAR BOX (2/2) (P/S)

e
%%/9
/0
10
11
Q ty . ) )
Key No Parts No Parts Name wolowo 2 Application |Description| Remarks ‘
. 1~33 | 1021 2205 0JO |GEAR BOX ASSY 11 1 Inc. the Fig.610
1~11 [ 1179 2313 150 |VALVE HOUSING 1] 1
(0] HOUSING ASSY 11 1 A 1174 2301 160
1 X HOUSING,valve 111 ‘
2 |1174 2301 170 |PLUG 2| 2
3 [1180 2131 280 [PISTON 41 4
4 (1180 2131 290 [PISTON 41 4
5 |1180 2131 310 |SPRING 2| 2 ’
6 |1179 2313 160 |SPRING 2| 2 210D:50257~
,,,,,,,,, 210 10166~
250D°50362~
250 *10286~
1180 2131 320 |SPRING 2| 2
7 | 1179 2313 180 |POPET 11 1 210D:50257~
210 -10166~
250D 50362~
250 10286~
68453-60525 |POPET 11 1 D
8 [68453-60526 |SPRING 11 1 210D°50257~
210 *10166~
250D:50362~
250 +10286~
9 |1179 2313 210 |SCREW 11 1 D
68453-60527 |SCREW 11 1 210D:50257~
210 10166~
250D:50362~
250 10286~
, 10 |1179 2313 190 |O-RING 11 1 D $18
0830 0100 180 |O-RING 111 210D-50257~ $18
210 10166~ 618
250D.50362~ 618
250 -10286~ 618
11 11179 2313 170 [NUT 11 1 D
68453-60524 |NUT 11 1
12 1174 2301 250 [CONNECTOR 2| 2
133



FIG.611

STEERING GEAR BOX (2/2) (P/S)

Key No Parts No Parts Name . Description| Remarks
13 | 1174 2301 260 [PLUG 21 2
14 10830 0500 700 |O-RING 21 2 $70
15 [1180 2131 370 |RING TRACK 2] 2
0 WHEEL 2| 2
16 | 1180 2131 390 |BEARING,needle 2] 2
17 [1174 2301 240 |RING,track 111
O WHEEL 1] 1 1174 2301 240
18 0830 0100 080 |O-RING 21 2 98
19 [69553-06439 RING,track 111
@] WHEEL 111 69553-06439
20 1180 2131 410 [NUT 111
21 |68453-60553 NUT 111
22~25 | 68453-60531 REAR COVER ASSY 11 1
22 |68453-60532 |COVER,rear 111
23 {1180 2131 260 |BEARING,needle 111
24 (1180 2131 220 |SEAL,oil 11 1
25 (0741 0103 200 |RING,snap 111 $32
26 |68453-60550 |BOLT 3| 3
27 |A360 0101 002 |WASHER,spring 3] 3 M10
........ 28 |68453-60547 |SPRANG 1] R I D
29 |1021 2208 000 |STEERING SHAFT 111 '
30 |68453-60545 PIN,spring 11
31 |68453-60546 |RIVET 11 1
32,33 1021 2206 000 |[COLUMN A ASSY 111
........ 3210212207000 [COLUMN BASSY gl
33 | 1180 2131 230 [BUSHING,column £ e
.
|

134




FIG.701

HYDRAULIC LIFT

Remarks :

)
Q-
Key No Parts No Parts Name Y Application |Description
4WD [2WD
. 1 11021 2411 0CO |CASE, hydraulic 111
2 |F155 0110 045 [BOLT,w/washer 8| 8 M10X45
3 |69572-16100 |PIPE,vent 111
4 (A601 0101 300 [PLUG 41 4 PT1/4
.......... ... QL |PLUG 4] 4 . [PT174  |Fs005-13000,
5 |0540 1010 018 |PIN,dowel 2| 2 $10X18
6 [1983 2419 000 |[SHAFT 111
7 1021 2417 001 |ARM,power 11 1
8 [A360 0100 802 |WASHER,spring 111 M8
9 [67372-00800  [BOLT special 11
10 [1181 2214 000 |BUSHING 2| 2
11 |0830 0120 400 |O-RING 2| 2 $40
12 | 1021 2421 000 |COLLAR 2] 2
13 | 1984 2441 0CO |ARM, hydraulic 2| 2 210D:50561~
210 +10227~
250D-50899~
250 10849~
1021 2418 OCO |ARMlift 2| 2
14 {0740 0104 000 |RING,snap 2| 2 $40
15 [A055 0110 130 |BOLT 2| 2 _mtox130 |
16 |A360 0101 002 |WASHER,spring 2] 2 M10
17 |1176 2465 000 |BUSHING 2| 2 210D:50564~ Added
210 10227~
250D:50899~
250 10849~
'

135



FIG.702

HYDRAULIC CYLINDER

Q' ty
Key No Parts No Parts Name awolzwo 2 Application |Description| Remarks
1 |F301 0108 001 |NUT 111 M8
2 |0830 1100 120 [O-RING 111 612
3 1174 2461 000 [LEVER,stop 11 1
4 11022 2432 000 |BUSHING 111 210D 50257~
210 10166~
250D 50362~
250 10286~
0] BUSHING 111 B 210D 50162~ 1021 2416 001
210 -10111~
250D 50312~
260 10146~
0 BUSHING 11 1 B 1021 2416 000
5 11022 2431 000 |SCREW,pilot 11 1 210D 50277~
210 10174~
250D 50469~
250 10298~
(0] SCREW, pilot 1] 1 B 1983 2412 001
6 [67374-01001 O-RING 111
7 10742 0101 000 |E-RING 111 $10
........... 8 [0350 0151 226 [waASHER bl bz
9 |67474-00600 |WASHER,wave 111
10 [67474-00300 |SLEEVE 111
11 |0830 1100 140 [O-RING 11 1 514
12 0830 1100 100 |O-RING 11 1 610
13 |1150 1707.000 [sPRING bbb
14 10800 0001 100 |BALL,steel 111 7/16
15 1983 2411 0CO |HEAD hydraulic 111
16 |AO44 0114 045 |BOLT 4| 4 M14X45
17 |A360 0101 402 |WASHER,spring 41 4 M14
.18 |A800 0201 000 PLUG taper e L ] PI3/8
19 |A601 0101 300 |PLUG,taper 111 PT1/4
(@] PLUG, taper 111 A PT1/4 F5005-13000
20 |0830 1100 060 [O-RING 11 1 46
21 |0830 1200 650 [O-RING 111 $65
22 |0830 0100 600 |O-RING 11 $60
136

PN

—_




FIG.702

HYDRAULIC CYLINDER

)
| Ql t y . . )
' Key No Parts No Parts Name awolowo 2 Application |Description] Remarks
VT35 [e7379-01100 RING,back up 1 1
24 | 1983 2415 000 |CYLINDER 111 210D:50197~
210 -10126~
250D:50340~
...................................... W sesssseneeer seeessases nes eree as . p . 250 10208’\‘ o be .
(0] CYLINDER 11 1 B 1021 2412 000
25 | 1174 2416 001 |ROD,piston 11 1
26 | 1174 2466 000 |PIN,hydraulic 11 1
27 |F154 0108 016 |BOLT,w/washer 111 M8X 16
28~32 |1983 2401 000 |PISTON ASSY .. .. . . 1 osote~ | —
210 110111~
250D.50312~
250 10146~
28 |1983 2414 000 |PISTON 111 210D.50162~
210 10111~
250D50312~
250 10146~
67374-20500 |PISTON 111 D
29 (1911 2483 000 [SCREW 111 210D.50162~
..... 210 10111~
250D 50312~
250 10146~
30 |69474-80200 |SPRING 11 1 210D 50162~
l 210 10111~
........................... 2500'50312N
{ 250 -10146~
] 31 |1911 2484 000 |SEAT 11 250050312~
" ) 210 10111~
‘ 250D:50312~
o ; o i 250 -10146~
32 |0800 0000 300 [BALL 111 210D 50162~
210 10111~
250D 50312~
250 10146~
33 (1176 2462 000 [BUSHING 111

| 137




FIG.703

HYDRAULIC CONTROL VALVE

Q' t
Key No Parts No Parts Name , Application |Description| Remarks
4WD|2WD
1 | 1003 2416 001 |[CONTROL VALVE 111 See Fig 707
2 |0830 1100 120 |O-RING 5 5 $12
3 1021 2425 001 |FORK 111
4 1003 2419 001 |LINK,valve 111 210D 50257~
210 10166~
1003 2419 000 |LINK,valve 11 250D 50390~
1003 2419 001 |LINK,valve 111 260 10298~
0] LINK,valve 111 1003 2419 000
5 [0561 0106 030 |PIN,clevis 11 1 $6X30
6 |0520 0116 012 |PIN,split 111 $1.6X12
7 |A303 0114 003 [NUT 111 M14
8 |[1021 2435 001 |PIPE 111
9 [1003 2422 000 |PLATE,lock 111 210D ~50642 Deleted
210 ~10267
260D ~51032
250 ~10874
10 |F154 0108 045 [BOLT 2| 2 MBX45
@] BOLT 2| 2 M8X45 A054 0108 045
11 |1021 2437 0CO [COVER ASSY 11 See Fig 707
12 |F154 0108 045 |BOLT,w/washer 3| 3 M8X45

| 138




FIG.704

POSITION CONTROL

Key No Parts No Parts Name awolzwo 2 Application |Description| Remarks
. 1 11021 3026 0CO |BRACKET 111
2 |1003 2447 001 [STOPPER 111
3 (1019 2447 000 |STOPPER 111
4 |1021 2438 000 |GRIP 2| 2
51003 2448 000 PLATEJock . . . . . 2] 2 |
6 [0520 0125 016 |PIN,split 6| 6 62.5X16
(@] PIN,split 6| 6 A $2.5X15  |0520 0125 015
7 |H154 0108 016 [BOLT,w/washer 2| 2 M8X 16
8 (1984 2421 0CO [LECER POSTION 1] 1 210D:50499~
.......................................... 210 10222\
250D:50870~
250 10834~
O LEVER, position 111 B 1022 2429 0CO
0 LEVER, position 111 A 1021 2429 0C3
9. | 1174 2449 000 |GRIP 1] 1
10 [0550 0003 020 |PIN,spring 111 $3X20
11 | 1021 2427 0CO |LEVER,control 111
12 | 2750 2473 0CO |BOSS 111
13 | 1003 2424 0CO |BRACKET,lever 111
14 |F154 0108 020 (BOLT,w/washer 2| 2 M8X20
15 10350 0151 226 |WASHER 2| 2 M12
(0] WASHER 111 A M12 0350 0151 226
16 [3610 5725 100 |SPRING,disc 2| 2 210D 10222~
210 :50499~
250D 10834~
250 50870~
1003 2426 000 [SPRING,plain 2| 2 D
’ 17 1003 2427 0CO |ARM,lever link 11 1
18 [0350 0130 815 |WASHER 717 M8
19 |A301 0108 001 |NUT 4| 4 M8
20 |A040 0114 030 |BOLT 41 4 M14X30
21 | 1003 2428 0CO |LEVER,link 11 1
22 | 1021 2424 0CO |SHAFT,link 11 1
23 |0840 1012 227 |SEAL,oil 4| 4 TC12227
24 | 1003 2415 000 |SHIFTER,valve 111
139

_



FIG.704

6
\

18

\ °
N

0!
5 6 X 31

28

5,8
\/

POSITION CONTROL

Q' t
Key No Parts No Parts Name 4 Application |Description| Remarks
4WD [2WD
25 [0550 0008 016 |PIN,spring 111 68X 16
26 | 1135 2426 000 [PLATE 1 1
27 1021 2426 000 |LEVER 11 1
28 | 1003 2409 0CO |ARM,feed back 11 1
29 |0550 0005 028 |PIN,spring 1 1 $5X28
30 [0742 0100 800 |E-RING 1 1 #8
31 1021 2428 0CO |PIN,joint 1 1
32 [1984 2419 000 |SPRING 11 1
33 |1021 2433 001 |ROD 1 1
34 1021 2423 000 [JOINT 1 1
35 11983 2413 0CO |ARM 1 1
36 |A360 0101 402 |WASHER,spring 41 4 M14
37 |0550 0004 016 |PIN,spring 11 1

140




FIG.705

3

DRAFT CONTROL (DRAFT)

Q-
Key No Parts No Parts Name Y Application [Description| Remarks
4WD [2wWD
/,. 1 |1003 2447 001 [STOPPER FR 11 1
2 | 1019 2447 000 |[STOPPER RE 11 1
3 | 1021 2438 000 |GRIP 2| 2
4 | 1003 2448 000 |PLATE,lock 2| 2
5 10520 0125 016 [PIN,split 9| 9 |
0 PIN,split 9| 9 $2.5X15 (0520 0125 015
6 [H154 0108 016 |BOLT,w/washer 2| 2 M8X 16
7 |1984 2421 0CO |LEVER POSTION 11 1 210D:50499~
210 -10222~
250D:50870~
250 *10834~
0 LEVER, position 111 1021 2429 0C3
8 | 1174 2449 000 |GRIP 1] 1
9 | 0550 0003 020 |PIN,spring 111 $3X20
10 | 1021 2427 0CO_|LEVER,control 11 1
11 |2750 2473 0CO |BOSS 11 1
12 | 1003 2424 0CO |BRACKET,lever 11 1
13 |F154 0108 020 |BOLT,w/washer 2| 2 M8X20
14 [0350 0151 226 |WASHER 2| 2 M12
. ) WASHER 1] 1 M12 |0350 0151 226
15 [3610 5725 100 |SPRING,disc 2| 2 210D-50499~
210 10222~
250D 50870~
250 +10834~
1003 2426 000 [SPRING,plain 2| 2
16 | 1003 2427 0CO [ARM,lever link 1] 1
17 |0350 0130 815 |WASHER 7|17 M8
’ 18 |A301 0108 001 |NUT 5| 5 M8
19 | 1003 2428 0CO [LEVER,link 111
20 |1021 2424 0CO |SHAFT 1)1
21 |0840 1012 227 |SEAL,olil 4| 4 TC12227
22 |1003 2415 000 [SHIFTER,valve 111
23 |0550 0008 016 |PIN,spring 11 1 98X 16
24 | 1135 2426 000 |PLATE 111
25 |1021 2426 000 |LEVER 111

141

_



FIG.705

DRAFT CONTROL (DRAFT)

Key No Parts No Parts Name wolowo 2 Application |Description| Remarks
26 [1003 2409 0CO |ARM 1 1
27 |0550 0005 028 |[PIN,spring 111 $5X28
28 |0742 0100 800 [E-RING 1 1 08
29 (1021 2428 0CO |PIN,joint 1 1
30 |1984 2419 000 |SPRING 111
31 |1021 2433 001 |ROD 1 1
32 | 1021 2423 000 |JOINT 1 1
33 |1983 2413 0CO |ARM 1 1
34 1929 2163 000 |BOLT 1 1
35 {1003 2431 0CO |ROD 1 1
36 | 1019 2429 0CO |ARM,select 1 1
0] ARM,select 11 1 A 1003 2429 0CO
37 |0350 0130 815 |WASHER 3 3 M8
38 |0550 0004 016 |PIN,spring 111

142




FIG.706

DRAFT BRACKET (DRAFT)

Key No

Parts No

Parts Name

4WD

2 Application

Description

Remarks

3, IV Or R RN

17

18

. 19

20

22
23
24
25
26

1983 2421 0C1
1983 2422 0C1
1174 2453 000
0742 0101 500

| 65605-02030

0
A360 0101 402
A040 0114 030
A055 0116 070
0350 0151 632
19842415 000
68476-010C1
67700-26000
H154 0108 020
A303 0116 001

1983 2423 0C1

0742 0100 800
1983 2424 001

0
1983 2432 0CO
1983 2426 0CO
1983 2431 0CO
0350 0130 815
0520 0125 016
1021 2431 0C1
H154 0108 016
1174 2449 000
0350 0140 818

BRACKET
BRACKET

PIN

E-RING
BUSHING
BUSHING
WASHER, spring
BOLT

BOLT

WASHER
SPRING
STOPPER
COLLAR
BOLT,w/washer
NUT

LINK A,draft

E-RING
LINK B,draft

LINK B,draft
ROD, draft

LINK D,draft
BRACKET,lever
WASHER
PIN,split
LEVER,pac
BOLT,w/washer
GRIP
WASHERPLAIN

N — N) — — —a a2 a2 a2

[ N N R OO N

—_ a2 a2 A B BRRNNN

N —= N — — 2 2 a2 a2

210D 50673~
210 10278~
250D 51068~
250 10880~

210D.50673~
210 10278~
250D 51068~
250 10880~

$15

M14
M14X30
M16X70
M16

M8X20
M16

48

M8
$2.5X16

M8X16

M8

68476-02300

1983 2423 0C1

1983 2424 000

5
D
|

4

3

D



FIG.706

DRAFT BRACKET (DRAFT)

4
Q ty
Key No Parts No Parts Name wwolzwo 2 Application |Description| Remarks

27 1003 2433 000 |SPRING,disk 41 4

28 [A301 0108 001 |NUT 2| 2 M8

29 (1983 2433 000 |JOINT 1 1 M10

30 [A303 0110 001 |NUT 1 1

31 |0350 0141 022 |WASHER 1 1 M10

32 [0520 0130 020 |PIN,cotter 1 1 $3X20

33 |0562 0110 025 [PIN,clevis<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>